COLUMBIAS. . |

Columbia ParCar Corp.

2011 Parts Manual

SCOUT Electric

PS10E

wv)

%E
c 9
2!’!
w
© -3
|
T @
2
o g
= o
o B
€ 3
s 3
o o
Q

2013



PREFACE

Welcome, and congratulations on your choice of vehicle from Columbia ParCar Corp.! Your
vehicle has been designed and manufactured to conform to applicable sections of ANSI B56.8.
Your safe use and operation of your vehicle is important to us. Any alteration of your Columbia
vehicle that results in the vehicle being in noncompliance with applicable ANSI standards is
strictly prohibited. Columbia ParCar Corp. is not responsible or liable for any damage that
results from any such alteration, and all warranties for any such altered vehicles are null and
void.

These vehicles are not designed for over-the-road use. They do not conform to Federal Motor
Vehicle Safety Standards or EPA regulations, and are not equipped for operation on public
streets, roads, or highways.

To the best knowledge of Columbia ParCar Corp., the material contained herein is accurate as
of the date this publication was approved for printing. Columbia ParCar Corp. is not liable for
errors in this manual or for incidental or consequential damages that result from the use of the
material in this manual. Columbia ParCar Corp. reserves the right to change specifications,
equipment or designs at any time without notice and without incurring obligation.

This manual contains proprietary information that is protected by copyright. All rights are
reserved. No part of this manual may be photocopied, reproduced, or translated to another
language without the written consent of Columbia ParCar Corp. Columbia ParCar Corp.
products are manufactured under one or more of the following U.S. Patents - 2986162,
2987934, 3116089, 3144631, 3144860, 3229792, 3434887, 3559773, 3673359, 3680403,
3683716, 3709317, 4648473, Des. 225626.

COLUMBIAS. |

Columbia ParCar Corp.

A member of the Nordic Group of Companies
1115 Commercial Avenue, Reedsburg, WI 53959
Phone - 608.524.8888 Fax - 608.524.8380
WWWw.parcar.com

Columbia / ParCar OEM Parts

evtechnicalservices.com

-]



INDEX

SECTION 1 Accelerator and Brake Linkage

Accelerator Assembly — Mechanical Brakes..........coooouiiieiiiiiiniiiiiieee e 1-1
Mechanical Brake Pedal Assembly W/ Lights ........ccooeeiiiiiiiiinieie e 1-3
Mechanical Brake Pedal Assembly W/0 Lights .........cccooviiiiiiiiiiii e 1-5
Mechanical Brake Pedal Rod Attachment ...........ccccovviieiiiiiiieeenie e 1-7
Parking Brake CatCh .........c.uuuiiiiiii et e e e s e e e e e e 1-8
SECTION 2 Steering and Front Suspension
Front Wheel ASSEMDIY ..ot 2-1
FrONt SUSPENSION ....eiiiiiiie ettt ettt e e e e e e e e 2-2
StEEING COIUMN ..ot e et e e et e e e sbneeeeaas 2-6
Rack & PiNion ASSEMDIY ........ooiiiiii e 2-8
SECTION 3 Rear Suspension, Motor and Axles
Rear SUSPeNnSIoN and MOTOF ...........occiiiiiiiee e e e e e 3-1
AXIE e e e b e e e e nbe e e e e nres 3-5
BN S .. 3-8
AXIE BIaCe Kit....veeeieeiiiiiiiie ittt ettt e e e e e e e e e e aeeeeas 3-9
Mechanical Brake ASSEMDIY .........uuuuiiiuieiiiiiiiiieieieieieieieieieieierererrrererererereere .. 3-10
Y Lo o] g ST =T o I =5 G PPN 3-12
SECTION 4 Body, Seating and Console Instrumentation
BOAY BUCKET SEALS .....c.etiieiiiiiiee ettt e 4-1
BUCKET SEALS .....ueiiiiiiiiee ettt e e e e e e e et e e e e e e s e s nn e e e e e e e e e anneneeees 4-3
BOAY BENCN SEALS.....cotiiiiiiiiii et 4-4 £ E
CONSOIE ... 4-6 g 9
[ = T o P 4-7 S 4
Front Hood and COVET..........ccciiiiiiiiiiiici i 4-10 o W2
Front Wraparound BUMPEr & RECEIVEN..........uuuuuruiuiuieiiiiieininieininieininrnrnininnernnnn. 4-11 . £
REAT BUMPETS ..ot eeeeee et ee e et eeeees e ees e ees et seee e e e et e eeeseeeetes e es e eeeneeeeseres 4-12 o 8
Rear BUMPET With RECEIVET ........cviiiiiiieieeeee e 4-13 £ T
Seat BEItS — BENCH.....oeiiii e 4-14 ~ ‘g
Seat BEIS — BUCKEL ..ot 4-15 S S
SEEEI DECK ...ttt 4-16 g 2
WREEIS ...ttt ettt ettt a et e et ettt e ettt e e e 4-16 =32
O
SECTION 5 Electrical System
M@aiN WiIrE HEAIMESS. ...ttt e e e e e 5-1
Main Wire Harness SChematiC.............cccoeiiiiiiiiiiiiniii 5-2 g
12 V Electrical ACCESSOIY SUPPIY ...vvverririiieiiiiiiiiiiieiiieiaieisisisieisisinrerersrerernee.. 5-3 §
DC/DC CONVEIEN WITING ..cveeeveierieeieeieecteeeteesteesteesteeatesteaeteesteesreseresereseneeeneeesree e 5-4 =
12 V EIECHICAlI ACCESSOIY .. .uuuuuuiuiuieiereiuiniersrntsrersrersrnrernrsrerersrsrereereer.————————. 5-5
DC-DC Converter SCEMALIC ..........cccuveeiiiiee et e e e e e 5-6
12 V ACCESSOrY SCREMALIC ....eiiiiiiiiiiiiiiie ettt 5-7
Back-Up Lights Harness Schematic with DC-DC CONVErter .........ccccovcvveeernveeeennn 5-8
Back-Up Lights Harness Schematic ACE + .......coocvviiiiiiii i 5-9
Control Panel COMPONENTS .......cooiiiiiiiiiiiiie ittt e e sbreeeea 5-10
Charger & BAtErY .......oocueeiiiiiiiie ettt e e et e e e saneeeean 5-11
Delta Q Charger with REMOLE LED ........ccoiiiiiiiiiiiiiiiiee et 5-13

POt BOX AAPIEr HAIMESS.....eueiiiiieii ittt a e e 5-14



SECTION 6 Accessories

Cargo StEEI SIAES ....vviiiiei e e 6-1
FOIAING STEEI SIAES ...t 6-2
POlY Cargo DUIMP BOX.....ccciitiiieiiiiie ettt ettt e e 6-3
Battery Watering SYSIEIM ........oii it 6-6
ENCIOSUIE ...t ettt e e e e ettt e e e e e s e nbe e e e e e e e e s e neneeees 6-7
Amber Strobe Light Cab/SUNTOP ....c.oiiiiiiiiiiie et 6-8
Amber Strobe Light W/MAST............eiiiiiiiieiiiee et 6-9
T (0] £ P TPP PRSP 6-10
WINASHIEIAS ...t 6-11
RVAY T o 5] T 1=1 (o YA AT o - SR 6-12
Raindrain Suntop, BENCH ........ceiiiiiiice e 6-14
Raindrain Suntop, BUCKEL ........ciiiiiiiiiiiie e e e e e 6-16
807 SUNLOP, BENCH ..ovviiiiii e e e e e e e 6-18
80” SUNOP, BUCKEL.... .. 6-20
SUNEOP HANAIE ... e e 6-21
FrONE RACK ...ttt e et e e e e e e s et e e e e e e e s neneeees 6-22
Rear Facing Seat & FOOIEST .........uiiiiiiiiieiiiiee e 6-23
Cargo Rear FACING SEAL .......cuuiiiiiiiiee it 6-25
Rear Facing Seat CUSNIONS ........ouiiiiiiiiie ettt 6-28
L= o 1 Lo o 1= 0 N T | o | 6-30
CAN FAN e 6-31
[ [T 1 (] TP P PP PR TRPTPRPRPRPRPRPRPN 6-32
POly Cargo DUMP BOX......uuuuuiuiiiiiiiiieiiieieinisisisisieierererernreiereerseeens————.. 6-33
£ E
g ¢
CHANGE HISTORY - S10 s 9
DATE DESCRIPTION BY o 2
9/29/11 Issued TS i §
10/23/13 Updated accessory harness & wheel information TS Lg:o o
10/28/13 Added side panels to console TS : E
5/6/14 Added note that windshields cannot ship UPS. TS -g '§
7/17/14 Deleted 1008 seats TS = E
2/10/15 Changed heater information TS ©

g
B



Scout
Parts Manual

Section 1

Accelerator and
Brake Linkage

(%)
4=
=
©
Q.
=
w
O
—
o
&)
-
©
Q.
~
9
o]
£
=
o
Q

evtechnicalservices.com




ACCELERATOR ASSEMBLY- MECHANICAL BRAKES — SCOUT

WOD'SAVIAIDS|PIIUYIDBJAD

syed INJO Jedled / eiquinjo) 4

SIDE VIEW

% DETAILA

s
— -

11



ACCELERATOR ASSEMBLY- MECHANICAL BRAKES — SCOUT Cont.

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 40508-00 PEDAL ACCELERATOR 1 305729
2 40511-00 ACCELERATOR PEDAL PAD 1 709075
3 8128 SPEEDNUT 1/4 2 719922
4 10500 BUSHING PLASTIC (Both sides) 2 719508

N/A 40452-00 ﬁfff)LERATOR PEDAL ASSY (Includes Items 1 1 461448
5 40801-89 LINK ASSEMBLY 1 510197
6 601 PIN, ROLL .133X3/4" 1 719773
7 40805-89A | SHAFT, KICKOFF 1 510196
8 10502 BUSHING, KICKOFF SHAFT 2 719509
9 520-W PIN, COTTER 1/8X1” 2 719728
10 40803-89A | LINK 1 709079
11 6150-W WASHER, STEEL 2 719781
12 497 CLEVIS PIN 5/16X7/8 2 719713
13 319 CLEVIS PIN 1/4X3 1/2” 2 719598
14 6716 WASHER # 10 1 719812
15 5290 PALNUT, 1/4 2 719740
16 11437 CAP, BLACK VINYL 2 719527
17 7724-B NUT, 1/4-20, L/N SER-FLG 3 719887
18 5240 EYEBOLT, 1/4-20X1, TURNED 1 719739
19 11805-96 SPRING, EXTENSION 8.2 LBS/IN 1 709076
20 40551-07 MOUNTING BRACKET 1 308613
21 70226-07 SEVCON LINEAR ACCEL. 1 759803
22 73064-07 M10-1.5 CLEVIS YOKE 1 759808
23 2339 SCREW, 10-24X3/4 4 719551
24 6716 WASHER # 10 4 719812
25 7624 NUT 10-24, NYLOCK 4 719870

N/A 20225-07 S&E()V(g;)el\lalgﬁll?eﬁqssSthErbYZg;]CIudes Item 20 and 1 467457
26 5760 SPACER, BRASS 2 719769
27 40553-07A | CABLE, SPEED SWITCH LAD, W/ANTIFREEZE 1 760641
28 2509 SCREW, 1/4-20X1 HHC 1 719560
29 7686 NUT, 1/4-20 NYLOCK 1 719879

1-2

Columbia / ParCar OEM Parts
evtechnicalservices.com

g
B



MECHANICAL BRAKE PEDAL ASSEMBLY W/LIGHTS — SCOUT

WOD'SAVIAIDS|PIIUYIDBJAD

syed INJO Jedled / eiquinjo) 4

1-3



MECHANICAL BRAKE PEDAL ASSEMBLY W/LIGHTS — SCOUT Cont.

ITEM CPCPIN DESCRIPTION QTY SEATSPIN

1 42461-92 PARKING BRAKE PEDAL 1 303047

2 42410-92 BRAKE PEDAL 1 303070

3 71522-02 TAPESWITCH BRAKE LIGHT 1 464248

4 42407-00A BRAKE PAD 1 467084

5 N/A (I?OAWIT‘I)%rI\]I;tESS;?AKE CATCH (See page 1-8 for 1 467300

6 26251-30A BRAKE TUBE BUSHING 2 709026

7 42452-86 RETURN SPRING 1 709070

8 42408-00 PEDAL PAD 1 709071

9 9800 GREASE FITTING 1 709110

10 2616 SCREW, 8-32X1, PFH 2 719574

11 4457 SCREW, 5/8X.25 SHR 1 719689

12 498 PIN, CLEVIS, 3/16X3 2 719714

13 499 PIN, 1/4X1 1/2 1 719715

14 515 COTTER PIN, 1/16X3/4 2 719726

15 533 COTTER PIN, 5/64X1 2 719743

16 611 ROLLED PIN, .25X1 1 719780

17 6703-B  WASHER, 1/4” 2 719811

18 6716 WASHER, #10 2 719812 2 g

19 6912-B  WASHER #8 2 719817 S 9

20 7015-B  LOCK WASHER #8 2 719833 = §

21  73062-86A CLEVIS YOKE, 1/4-28 RH 1 719854 O

22 7609-W  NUT, NYLOCK #8-32 2 719868 S §

23 77776-W  NUT, NYLOCK, 3/8X24 1 719901 gE _g

24 8128 SPEED NUT 1/4” 2 719922 E _E
QL v
5s
8 Q

g
B

1-4



MECHANICAL BRAKE PEDAL ASSEMBLY W/O LIGHTS — SCOUT

WOD'SAVIAIDS|PIIUYIDBJAD

syed INJO Jedled / eiquinjo) 4

1-5



MECHANICAL BRAKE PEDAL ASSEMBLY W/O LIGHTS — SCOUT Cont.

ITEM | CPCP/N DESCRIPTION QTY | SEATSP/N
1 42461-92 | PARKING BRAKE PEDAL 1 303047
2 42410-92 | BRAKE PEDAL 1 303070
3 N/A (I;’(;Anlq?rl)(olrl:lec;]tBS;?AKE CATCH (See page 1-23 for 1 467300
4 26251-30A | BRAKE TUBE BUSHING 2 709026
5 42407-00 | STOP PAD 1 709048
6 42452-86 | RETURN SPRING 1 709070
7 42408-00 | PEDAL PAD 1 709071
8 9800 GREASE FITTING 1 709110
9 4457 SCREW, 5/8X.25 SHR 1 719689
10 498 PIN, CLEVIS, 3/16X3 2 719714
11 499 PIN, 1/4X1 1/2 1 719715
12 515 COTTER PIN, 1/16X3/4 2 719726
13 533 COTTER PIN, 5/64X1 2 719743
14 611 ROLLED PIN, .25X1 1 719780
15 6703-B WASHER, 1/4” 2 719811
16 6716 WASHER, #10 2 719812
17 73062-86A | CLEVIS YOKE, 1/4-28 RH 1 719854
18 77776-W | NUT, NYLOCK, 3/8X24 1 719901
19 8128 SPEED NUT 1/4” 2 719922

Columbia / ParCar OEM Parts
evtechnicalservices.com

g
B



MECHANICAL BRAKE PEDAL ROD ATTACHMENT — SCOUT

ITEM | CPCP/N DESCRIPTION QTY SEATS P/N
1 73062-86A | YOKE, CLEVIS RH 1 719854
2 40509-67 | SPRING EXTENSION 1 709073
3 7676 NUT, 1/4-28 HHC 1 719874
4 42406-00 | ROD, 117 1 709103
5 42402-89 | EQUALIZER 1 509154PL
6 6703-B WASHER 1/4" 1 719811
7 7683 NUT, 1/4-28, NYLOCK 1 719877

Columbia / ParCar OEM Parts
evtechnicalservices.com

g
B

1-7



PARKING BRAKE CATCH - SCOUT

ITEM CPC P/N DESCRIPTION QTY | SEATS P/N
1 42456-86 | CLEVIS 1 709045
2 42456-91 | CLEVIS W/O THREADS 1 709066
3 42457-91 | SPRING 1 709067
4 42455-91 | ROD 1 709068
5 42451-86 | RATCHET 1 709069
6 10500 BUSHING, NYLON 1 719508
7 502 PIN, 3/16X3/4”, CLEVIS 1 719718
8* 515 PIN, 1/6X3/4” COTTER 1 719726
9 6716 WASHER, #10 4 719812
10 7638 NUT, #10-32 HEX 1 719872

1-8

Columbia / ParCar OEM Parts
evtechnicalservices.com

g
B




Scout
Parts Manual

Section 2

Steering and Front
Suspension

(%)
4=
=
©
Q.
=
w
O
—
o
&)
-
©
Q.
~
9
o]
£
=
o
Q

evtechnicalservices.com




FRONT WHEEL ASSEMBLY - SCOUT

ITEM | CPCPIN DESCRIPTION QTY SEATS P/N
1* N/A HUB, 4.90"FLNG (Only available as ltem 6) 1 759875
2* 83038-07 | BEARING SET, TPRD, 15.26MM T, OUTER 1 759844
3* 83039-07 | BEARING SET, TPRD, 15MM T, INNER 1 759843
4* 12030 OIL SEAL 1 709017
5* 41199 WHEEL BOLT, 1/2-20X1 1/2 G5 4 719655
6 43488-07 | HUB DISC ASSEMBLY, 4.90 OD (Includes Items 1 — 5)) 1 467497

40513-04 | CAP, CHROME CENTER, 13" WHEEL 1 719387
6655-B WASHER, 9/16", FLT STL STD 1 719808
7947-B NUT, 5/8-18 SLOTTED HEX, GR 2 (See NOTE) 1 719915
10 520-W PIN, COTTER 1/8 X 1 1 719728
11 43646-79 | HUB GREASE CAP 1 709018
12 43152-66 | NUT, 1/2-20, LUG (Torque to 65 ft. Ibs. against wheel.) 4 709002

* NOT SHOWN

NOTE: Tighten until resistance is felt when turning wheel hub to preload bearing then back off until cotter
pin can be inserted

2-1

Columbia / ParCar OEM Parts
evtechnicalservices.com

g
B



FRONT SUSPENSION - SCOUT

Ny 1 -
NOTES: | ~ L
1
1. Assemble all hardware finger tight. torque 5 1/30
to the following specs after complete assembly. NG
2. Torque Specifications: 20
Item 36 to 25 ft. Ibs. after final camber adjustment 30 N 1
Item 20 to 40 ft. Ibs.
Item 31 to 30 ft. Ibs.

Item 18 to 35 — 40 ft. Ibs.
ltems 16 & 17 to 45 ft. Ibs.

Item 11 to 25 ft. Ibs '_:m;\\ T 0
{J

7 Columbia / ParCar OEM Parts
evtechnicalservices.com

g
-4
g
£
g

Camber adjuster (item 13) shown in
start position. Torque to 25 ft. Ibs. after
final camber adjustment.

2-2



FRONT SUSPENSION - SCOUT Cont.

NOTES:

Assemble all hardware finger tight except ltems 19 & 34. Torque these to 30 ft. Ibs as assembling. After
all components are assembled torque Item 32 to 45 ft Ibs.

7 Columbia / ParCar OEM Parts
evtechnicalservices.com




FRONT SUSPENSION - SCOUT Cont.

&16 Y~ dr)
P

7 Columbia / ParCar OEM Parts
evtechnicalservices.com

2-4



FRONT SUSPENSION - SCOUT Cont.

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 57054-90 KINGPIN, SCOUT LIFT 2 303088
2 40943-99 SCOUT FRONT LIFT BLOCK 1 307154
3 40942-99 SCOUT LIFT SHOCK MOUNT 2 307155
4 45399-97 A-ARM ASSEMBLY 2 461913
* 43937-86 BUSHING .75” ID SINTERED (Included w/ltem 4) 2 709010
* 36460-96 BUSHING .75” ID BRONZE (Included w/ltem 4) 2 709008
5 57162-03 ASSY, LIFTED LH STEERING ARM 1 467064
* 43938-86 BUSHING .75” ID SINTERED (Included w/ltem 5) 2 709005
6 57163-03 ASSY, LIFTED RH STEERING ARM 1 467065
* 43938-86 BUSHING .75” ID SINTERED (Included w/ltem 5) 2 709005
7 53961-01 SPACER, RACK AND PINION MOUNT 3 508915
8 54980-09 PLATE RETAINER 1 513034
9 45407-97 CPC A-ARM MOUNTING BRACKET 2 510188
10 24693-07 SPACER 0.375 ID X 0.750 OD X 0.625 2 511674PL
11 4017 SCREW, 5/16-18 X 1 HH CAP, GRD-8, YLW 4 708085
12 54514-89 SHOCK ABSORBER 2 709006
13 43946-88 CAMBER ADJUSTER, SINTERED METAL 4 709009
14 57226-01 RACK & PINION ASSEMBLY (See Page 2-8) 1 709061
15 43929-88A SPRING, 4-LEAF 1 709096
15A 43929-95 SPRING, 4-LEAF HD 1 709609
* 43945-86 BUSHING SPRING EYE (Included w/ltem 15) 2 739129 2 g
16 3406 SCREW, 1/2-13 X 3 GRD 5 HHC 2 719610 T 8
17 3407 SCREW 1/2-13 X 2-1/4 HEX CAP 2 719611 = 9
18 3508 SCREW, 3/8-24 X 3 GRD 5 HHC 2 719625 E") .;
19 3775 3/8-16 x 2 HHCS 3 719634 o 5
20 4253 SCR, HX HD 7/16-20 X 3.5 G5 2 719664 t)ho L;
21 43950-88 SPACER, .750/.747 X 5.92/5.91 2 719681 & v
22 43952-97 SPACER, .750/.747 X 1.894 2 719682 .© _E
23 520-W PIN, COTTER 1/8 X 1 YELLOW/ZINC 2 719728 _g .§
24 708482 WASHER 7/16 STD 2 708482 —g 3
25 6607-W WASHER FLT STL YWZC .390 X .910 X .180 4 719804 o
26 7038-B WASHER -3/8" REG SPRG, LOCK, BLK ZC 3 719836
27 7525 LOCKNUT, 5/16-18 HEX FLG WHIZ 4 719864 .
28 7685 NUT, 1/2-13 ANTE NYLON LOCK 4 719878 %
29 7775 NUT, 3/8-24 GR A NE NYLON INS LOCK 4 719900 %
30 7825 NUT, 7/16-20, LOCK, GA, NE, NYLON INSERT 4 719908
31 7948 NUT 7/16-20 GR 5 SLOTTED HEX BLK ZC 2 719917
32 781111 SCREW, 3/8-16 X 2, CARR., G 8 4 781111
33 781113 NUT,3/8-16,L/N,GB,YWZC 8 781113
34 781116 SCREW, 3/8-16 X 1.25, CARR., G 8 4 781116
35* 5714 WASHER, .760X1.25X.010 F/W 18-8SS 8 719759
35A* 5715 WASHER, .760X1.25X.020 F/W 18-8SS 8 719760
36 3452A SCREW, 3/8-24 X 9, HHCS, GR5 2 781205
37 6801A WASHER, .406 X 2.000 X .134, FLAT 4 781206
38* 43859-07 P&A KIT, 9" A-ARM BOLT (Includes Items 10, 25, 35-37) 1 191439V

* USE 5714 AND/OR 5715 AS REQUIRED TO ACHIEVE SNUG FIT

2-5



STEERING COLUMN - SCOUT

USE ITEM 2 AS A SPACER
IN ONLY THE TWO FRONT
POSITIONS

7 Columbia / ParCar OEM Parts
evtechnicalservices.com




STEERING COLUMN - SCOUT Cont.

ITEM | CPCPIN DESCRIPTION QTY SEATS P/N
1 3987-BS | SCREW, HEX HEAD CAP 5/16-18X3/4 G5 4 719642
2 6702-B WASHER FLT STL 5/16 BLK MAXCOAT 6 719810
3 9029 BALL BEARING, .75 1D 2 709023
4 7525 NUT 5/16-18 GR A SERRATED FLNG LOCK 4 719864
5 57101-08 | STEERING SHAFT ASSY, 39.197" OAL 1 759916
6 3925 SCR, 5/16-18 X 1-3/4 HHCS, G8, ZC 1 708746
7 57112-11 | NUT, 5/16-18, NYLOK, G8, YWZC 1 781120
8 6656 BUSHING 3/4 X 1-1/2 X 14GA WIDE RIM YWZ 1 719809
9 2638 SCREW, #6X3/4, PPH (Used with Item 11) 2 719577

N/A 57061-99 f]T)EERING WHEEL ASSY (Includes Items 8, 9, 10, & 1 463399
10 57069-84 | STEERING WHEEL, SPORT 1 709056
11 57098-98 | STEERING HUB COVER (Used with Item 10) 1 709085
12 2641 SCREW, #10 X 1, PPH, TAPPING , T-A BLACK 3 729263
13 7995 NUT, 5/16-18 GR A NTE NYLON JAM INSERT 1 719919
14 57089-99 | SCORECARD HOLDER 1 709043
15 57141-98 | STEERING COLUMN 1 305425
16 57109-08 | YOKE ASSEMBLY, BOLT-WELD 1 759918
17 760010 ROLL PIN 1/4X1 3/4 3 760010
18 N/A INTERMEDIATE SHAFT 1 N/A
19 57108-08 | YOKE ASSEMBLY, WELD-WELD 1 759917

NOTE: If replacing only the splined yoke see Service Bulletin SB 10-009.

2-7

Columbia / ParCar OEM Parts
evtechnicalservices.com

g
B



RACK & PINION ASSEMBLY - SCOUT

ITEM CPC PIN DESCRIPTION QTY SEATS PIN

1 43958-00 | ROD END 2 709099

2 7829 NUT, M14 X 1.5, JAM - TIE ROD 2 749305 "

3 57168-00 | BOOT, STEERING 2 709106 E g
4 N/A CLAMP, STEERING BOOT 2 N/A 2 §
5 57183-01 | SEAL, OIL- PINION 1 739675 2 3
6 861 RING, RETAINING - PINION 1 719942 :g %
7 862 RING, RETAINING 1 719943 5;; =
8 9002 BEARING BALL - PINION 1 749707 g E
9 57180-01 | PINION STEERING GEAR 1 739674 =32
10 43900-01 | BUSHING PINION 1 739123 m

11 57172-00 | BALL JOINT, TIE ROD 2 709101 4
12 57190-88 | LOCK WASHER, STEERING 2 709097
13 57166-88 | WASHER, STEERING STOP 2 709100
14 43901-01 | BUSHING RACK 2 739124

15 53960-01 | HOUSING, RACK & PINION 1 709061

16 57171-01 | RACK STEERING GEAR 1 739665

17 11112 O-RING, #22 1 X 1-1/8 X 1/16 BUNA 1 719517

18 63912 PLUG 1" 12 PRONG HOLE ZNC/CLEAR 1 719794

19 57226-01 | RACK & PINION ASM (Includes ltems 1-18) 1 709061

20+ 93250 ?,ABL,L7:]?I1N_T1§I)EEIEECNE(§/ITEENT KIT (Includes Items 1 191868U

* NOTE: Kit services one side. Item 4 is replaced with a cable tie, P/N 10043

2-8



Scout
Parts Manual

Section 3

Rear Suspension, Motor and Axles

wv)

EE
£ 9
EU‘!
o 9
© -3
|
T Q
P »
= 8
= o
o B
=
£

s 3%
o @
Q




REAR SUSPENSION, AXLE AND MOTOR - SCOUT

wv)

EE
g 8
20‘!
i
© -3
|
T Q
Y w
& g
- a2
o £
QL v
e o
s 3%
o o
Q

3-1



REAR SUSPENSION, AXLE AND MOTOR - SCOUT Cont.

WOD'SAVIAIDS|PIIUYIDBJAD

syed INJO Jedled / eiquinjo) 4

Loosely tighten screws (Item # 20) A & B. Loosely tighten screw C to draw face of motor up to

flange on axle evenly. Torque A & B to 100 ft. Ibs. then torque C to 100 ft. Ibs.

S3DIAH3S TWIINHIIL

3-2



REAR SUSPENSION, AXLE AND MOTOR - SCOUT Cont.

WO SIIIAIIS|RIIUYIDJAD

syed INJO Jedled / eiquinjo) 4

S3DIAH3S TWIINKIIL

3-3



REAR SUSPENSION, AXLE AND MOTOR - SCOUT Cont.

ITEM CPC PIN DESCRIPTION QTY SEATSI P/N
1 47039-89 REAR FORK, P4E 1 308381
2 * ASSEMBLY, SHORT ACE+ PANEL 1 467103
3 43740-04 | WHEEL SPACER (See NOTE) 1 509958PL
4 46901-07 LIFT BLOCK —REAR 2 511679
5 54514-89 SHOCK ABSORBER 2 709006
6 47524-66 BUSHING, REAR FORK 2 709024
7 54569-92 SPRING, REAR COIL, HD 2 709380
8 11423 RESILIENT BUMPER-ELEC MOTOR 1 709050
9 82652-02A | AXLE, ELECTRIC, MECHANICAL BRAKES 12:44.1 1 760381
9A 82654-02A | AXLE, ELECTRIC, MECHANICAL BRAKES 14:76.1 1 760365
9B 82656-02A | AXLE, ELECTRIC, MECHANICAL BRAKES 16:99.1 1 760382
10 69300-03 MOTOR, ELEC 48V SEP EX, STD DUTY 1 719135
11 7778 NUT, 3/8-16 NYLOCK 6 719902
12 708616 SCREW,1/4-20X1 1/4 HHC G8 3 708616
13 7775 NUT, 3/8-24, NYLOC, GR A 4 719900
14 3407 ES)QEW, 1/2-13 X 2 1/4, HHCS (Torque to 45 ft. 4 719611
15 4004 fStcltl?sE)\N 1/2-20 X 4 1/2, HHCS, GR 5 (Torque to 45 5 719647
16 7739 NUT, 5/16-18 NYLOCK GA 2 719892
17 4434-W fStICbzliw 3/8-24 X 3 1/4, HHCS, GR 5 (Torque to 35 4 719687
18 4716-W fstﬁjlzggve,eﬁ/\?ogef; X1 1/4, HHCS, GR 5 (Torque to 35 4 719694
19 5211 U-BOLT, 5/16-18X2 11/16X2X1 1 719734
20 6000-B WASHER, 5/16 2 719771
21 6568-B WASHER, .515 X .812 X .134, FLT STL 4 719802
22 6703-B WASHER, 1/4, SAE FLT STL 3 719811
23 7036-B WASHER, 1/4, REGULAR SPRING LOCK 3 719834
24 7685 NUT, 1/2-13, NTE NYLOC, GR A 1 719878

* SPECIAL ORDER

NOTE: REQUIRED WITH STANDARD DUTY AXLE AND 12” OR GREATER WHEELS

3-4

Columbia / ParCar OEM Parts
evtechnicalservices.com

-]



AXLE - SCOUT

7 Columbia / ParCar OEM Parts
eviechnicalservices.com

*ITEM INCLUDED IM A KIT



AXLE - SCOUT Cont.

ITEM CPC P/N DESCRIPTION QTY | SEATS P/N
1 N/A HOUSING, AXLE 1 N/A
2 N/A BOLT, DIFFERENTIAL CAP (Included with Item 1) 4 N/A
3 N/A SHAFT, INPUT (See gear set info) 1 N/A
4 90006-90 | RING, SNAP 3 749701
5 11118 O-RING 3 729030
6 90003-90A | BEARING, BALL 1 760375
7 90004-90 | BEARING, BALL 1 749699
8 N/A PLUG, END CAP 2 N/A
9 82810-90 | BEARING, BALL 2 749419
10 N/A SHAFT, INTERMEDIATE GEAR 1 N/A
11 11119 O-RING 2 719132
12 N/A GEAR, FINAL DRIVE (See gear set info) 1 N/A
13 90005-90 BEARING, BALL 2 749700
14 83212-00 DIFFERENTIAL ASSEMBLY 1 749575
15 N/A SCREW, CAP 4 N/A
16 N/A NUT, LOCK 4 N/A
17 90007-00 | PLATE, COVER 1 749702
18 90008-00 | PLUG, DRAIN/FILL 1 749704
19 N/A SCREW, TAPPING 10 N/A
20 82701-90 | VENT 1 759791
21 N/A SCREW, FLANGE HEAD LONG 4 N/A
22 N/A SCREW, FLANGE HEAD SHORT 4 N/A
23 7810 NUT, LOCK 8 719906
24 N/A SPACER BRACKET 2 N/A
25* 47757-88 BRACKET, BRAKE CABLE (MECHANICAL BRAKES) 1 503969
25 47756-88 BRACKET, BRAKE CABLE (HYDRAULIC BRAKES) 1 503970
26* 47756-88 | BRACKET, BRAKE CABLE (MECHANICAL BRAKES) 1 503970
26 47757-88 | BRACKET, BRAKE CABLE (HYDRAULIC BRAKES) 1 503969
27* 41813-86B | ASSEMBLY, BRAKE, LH (MECHANICAL BRAKES) 1 709171
27 41813-02 | ASSEMBLY, BRAKE, LH (HYDRAULIC BRAKES) 1 719137

28** 41814-86B | ASSEMBLY, BRAKE, RH (MECHANICAL BRAKES) 1 709170
28 41814-02 | ASSEMBLY, BRAKE, RH (HYDRAULIC BRAKES) 1 719138
29 90001-90 | SHAFT, AXLE, LH (LONG) 1 749696
30 90002-90 | SHAFT, AXLE, RH (SHORT) 1 749698
31 560 PIN, COTTER 2 707337
32 82704-78 | SEAL, OIL 2 749367
33 82706-78 RING, RETAINING 4 749370
34 82705-78 BEARING, BALL 2 749369
35 N/A ﬁesrililXI)BLY, HUB, WHEEL (Includes Item 36 & 47 See 2 N/A
36 719463-05 | BOLT, WHEEL (1.680" LONG) 8 719463
37 N/A DRUM, BRAKE (See Item 44) 2 N/A
38 N/A NUT, LOCKING 5/8-18 HEX FLANGE 2 N/A

3-6

Columbia / ParCar OEM Parts
evtechnicalservices.com

-]



AXLE - SCOUT Cont.

ITEM CPC P/IN DESCRIPTION QTY | SEATS P/N
39 N/A SEALANT, ANAEROBIC AR N/A
40 N/A IP;If‘g) INPUT GEAR (Includes Items 3-7 & 45 see gear 1 N/A
41* N/A KIT, GEAR (Includes Items 3, 10 & 12 see gear info) 1 N/A
42* N/A KIT, BEARING (Includes ltems 6, 7, 9 & 13) 1 N/A
43~ N/A KIT, COVER PLATE (Includes Items 17 & 18) 1 N/A
44* 41844-96 | KIT, HUB/DRUM (Includes Items 35 & 37) 2 719281
45 83165-08 | OIL SEAL — INPUT SHAFT 1 760371
46+ 82772-06A KIT, INPUT BEARING & O-RING (Includes ltems 4 - 7 1 191697U

& 45 see gear info)
47* N/A HUB (See Item 44) 2 N/A
* Special Order ** Not Shown
AXLE DESCRIPTIONS - SCOUT
AXLE TYPE CPC PART# RATIO SI PART #

82655-05A 10.35:1 760366
82652-02A 12.44:1 760381

MECHANICAL BRAKES
82654-02A 14.76:1 760365
82656-02A 16.99:1 760382

HYDRAULIC BRAKES 82821-04A 10.35:1 760368
82653-02A 12.44:1 760367

3-7

7 Columbia / ParCar OEM Parts

evtechnicalservices.com

g
B



GEAR SET - SCOUT

MOTE A:
CANBE USED FOR SERVICING 2008 & EARLIER AXLES WHEN REPLACEMENT GEARS NEEDED -
ORDER MEW PIMION SHAFT DESIGHN COMPLETE ASM.

NOTE B- SEE KIT (INCLS GEARS, PINIONSSEAL KIT& CONPONENT PARTS)
MEWY SEAL LIP PINION & MOTE A CPC PN SIPN GEAR RATIO
GEAR SET KIT NOW INCLUDES: 8277208 1917000 10351
CSEALIMNG O-RINGS 82774-08 191701 12,4441
CEMD CAP PLUGS 82775-08 1917020 14.76:1
- BEARINGS 82776-08 1a1703U 16,901
NOTE O INTERVMEDIATE & RING GEAR SET INTERMEDIATE GEARS RING GEAR
: SIPN GEAR RATIO NO. OF TEETH QTY| _ NO. OF TEETH aTy
CAN ALSO SERVICE EARLIER AXLES 07T T T i e i
760402 12.44:1 24 655 1 114 1
NOTE D: 760401 14,761 22 856 1 116 1
PINION SEALKIT 181697 U 760400 16.99:1 22858 1 116 1
(CPC 82779-08)
FOR USE ONLY WITH SEE PINION & SEAL KIT INCLUDES ITEMS IN SEAL KIT 191697} PINION GEAR
NEW PINION SHAFT DESIGN  yorEc [ cpcpn | SIPN DESCRIPTION arv GEARRATI NO. OF TEETH [QTY
8321808 | 760372 NEVY LIP SEAL PINDN KIT 1 10,351 bhi 1
8329708 | 760373 NEWY LIP SEAL PINIDN KIT 1 12,441 21 1
8321408 | 760396 NEWY LIP SEAL PINIDN KIT 1 14,7671 0 1
8321908 | 760374 NEWY LIP SEAL PINIDN KIT 1 16,991 18 1
SEE PINION SEAL KIT 1916970  {CPC % 8277908
NOTE D CPCPN | SIPN DES CRIPTION ary
1| B0004-80 | 749689 BEARING BALL INNER 1
2 | o001a08 | 760375 BEARING BALL OUTER 1
3] 11118 729030 O-RING 1
4 | o000m90 | 749701 RING SMHAP 1
5 | 8316508 | 760371 OILSEAL - INPUT SHAFT. 1
6] A NA INETRUCTION SHEET 1
*ITEM NOT SHOWN

COMPONENTS FOR GEAR SET KIT {SEE KIT CHART)
CPCPN SIPN DESCRIPTION aTy
7| 82810-90 7484189 BEARIMNG BALL 2
8 1118 724030 O-RING 2
9 | 90006-90 748701 RING SMNAP 2
10| 8280890 745418 PLUG EMD CAP 2
11 1114 71932 O-RING 2
12| 9000590 744700 BEARING BALL 2

SHAFT, INFUT
PINION GEAR

Columbia / ParCar OEM Parts
evtechnicalservices.com

g

SHAFT, INTER-
MEDIATE GEARS



AXLE BRACE KIT - SCOUT

NOTE: Only available as a kit. P/N 45310-10A. See Service Bulletin SB10-004A.

VI
Fla|Nn|joo|w|[R]|S
Q — | -
=z
©)
T
o
[n'd
(@)
(7]
L
o
e
T ﬂK
<l 2|9
© O >
A N4
Ol Do
ﬂnU..Dl
— WIF| o
vz =W S
CAEOS,
I|x(x|R|2E
i[O -]
olnlo|[D2z
=
W|la|lan|m|<s|w|o
=

WO SAVIAIBS|RIIUYIDJAD

SHed N0 JedJted / eiquinjo) 4

7

Ao
Y NN

AR

S32IAH3S TVIINKIIL

3-9



MECHANICAL BRAKE ASSEMBLY - SCOUT

(Left Hand Shown)

WOY'SIIIAISS|PIIUYIDYAD

SuUEed N3O JeDJed / elquinjo)

3-10



MECHANICAL BRAKE ASSEMBLY - SCOUT Cont.

ITEM | CPCP/N DESCRIPTION QTY SI P/N
1 41813-86B | MECH. BRAKE ASSY, LH (Includes Items 2 -19) 1 709171
1A* | 41814-86B | MECH. BRAKE ASSY, RH (Includes Items 2 -19) 1 709170
2 N/A ADJUSTER, LH 1 N/A
2A* N/A ADJUSTER, RH 1 N/A
3 N/A PUSH ROD 1 N/A
4 N/A WASHER, FLAT 2 N/A
5 N/A SHIM AR N/A
6 N/A LEVER, ACTUATOR 1 N/A
7 N/A PIN, PIVOT 1 N/A
8* N/A WASHER, WAVE, ACTUATOR PIVOT 1 N/A
9* N/A WASHER, FLAT, ACTUATOR PIVOT 1 N/A
10 N/A E-CLIP 1 N/A
11 N/A PROTECTOR BOOT 1 N/A
12 N/A SELF ADJUSTER, LH 1 N/A
12A* N/A SELF ADJUSTER, RH 1 N/A
13 41819-86C | SET, SHOE & LINING ASSEMBLY (2 Shoes) 1 759746
14 N/A SPRING, RETURN (See Item 20.) 1 N/A
15 N/A SPRING, SELF ADJUSTER (See Item 20.) 1 N/A
16 N/A SPRING, SHOE RETAINING (See Item 20.) 1 N/A
17 N/A SPRING CLIP, SHOE RETAINER (See Item 20.) 2 N/A
18 N/A PIN, SHOE RETAINING (See Item 20.) 2 N/A
19 N/A SHIELD, DUST 1 N/A
20* | 41816-86B | KIT, SPRING (Includes ltems 14-18) 1 729999
21* | 42400-89B | BRAKE CABLE ASSEMBLY 2 709091
*NOT SHOWN

3-11

Columbia / ParCar OEM Parts
evtechnicalservices.com

g
B



MOTOR, SEP EX - SCOUT

i L \)
V// / rrd I/I_
h 7
— |V
- - - - - - - - (_P- - ~
i ] ]
4 4
- . -
£ E
3 4 4 E 9
L ——— e ——— e —— - w
= 8
(O
g8
me (e
c
£
g £
ITEM | CPC P/N DESCRIPTION QTY | SEATS P/N —g 5
1 * HOLE PLUG 1 N/A ~
2 * COMMUTATOR END HEAD (Includes Fasteners) 1 N/A
3 83310-07 | BEARING 1 759896 g
4 * RETAINING RING 1 N/A §
5 30402-06 | BRUSH ASSY. (Includes Fasteners) 2 759780
6 30403-06 | BRUSH BOX ASSY. (Includes Fasteners) 1 759781
7 * MOTOR FRAME 1 N/A
8 * POLE SHOE ASSY. (Includes Fasteners) 4 N/A
9 * SHUNT COIL ASSY. (Includes Fasteners) 1 N/A
10 * ARMATURE ASSY. 1 N/A
N/A | 69300-03 | MOTOR, COMPLETE (INCLUDES ITEMS 1-10) 1 719135

* SPECIAL ORDER

3-12



Scout
Parts Manual

Section 4

Body, Seating and
Console
Instrumentation

(%)
4=
=
©
Q.
=
w
O
—
o
&)
-
©
Q.
~
9
o]
£
=
o
Q

evtechnicalservices.com




BODY BUCKET SEATS - SCOUT

wv)

EE
£ 9
EU‘!
o 9
© -3
|
T Q
P »
= 8
= o
o B
=
£

s 3%
o @
Q




BODY BUCKET SEATS - SCOUT (Cont.)

ITEM | CPCPIN DESCRIPTION QTY | SEATSPIN
1 50019-01 BODY S (Includes 10 treaded inserts Item 2) 1 467490
2 8206 THREADED INSERT, 5/16-18 14 719929
3 51502-04 | SEAT SUPPORT 1 509703
4 3419 SCREW, 5/16-18X2 1/4 HHC 7 719616
5 6702-B | WASHER 5/16 18 719810
6 o SEAT BASE W/COVER (Includes Items 2 & 14 -19) 1 467575
7 3419 SCREW, 5/16-18X2 1/4 HHC G5 3 719616
8 39801-04 | SEAT PIVOT LH 1 307529EP
8A* | 39802-04 | SEAT PIVOT RH 1 307528EP
9 7739 NUT 5/16-18 NYLOCK 6 719892
10 | 50271-89A | HINGE BRACKET 2 510128
11 3991 SCREW, 5/16-18X7/8 HHC G5 4 719643
12 7041-B | WASHER, 5/16 R-SPLIT 4 719838
13 | 70036-05 | CHARGER CORD W/RECEPTACLE 1 467405
14 | 84085-ZZ | TRIM SEAL .06X.38X61" 2 709206 "
15 | 39800-04 | SEAT BASE 1 307527 E g
16 | 41425-04 | HAND BRAKE COVER 1 509991 = g
17 | 84079-zZ | TAPE 3/4” FOAM DOUBLE SIDED 1 709212 2 g
18 8200 BLK NYLON FASTENER 3 719926 g =
19 6703-B | WASHER 1/4 3 719811 5;; _:E
20 | 50557-01 | HEADER PANEL 1 467131 g g
* NOT SHOWN S °

** SPECIAL ORDER

g
B

4-2



BUCKET SEATS - SCOUT

ITEM | CPC P/N DESCRIPTION QTY | SEATS P/N
1 51718-05 | LH SEAT ASSEMBLY W/TRACKS 1 177295%LA
2* 51700-00 | RH SEAT ASSEMBLY W/TRACKS 1 177295%RA
3* 51723-07 | SEAT ASSEMBLY, NO ARMS W/TRACKS 2 177295%
4 52624-06 | ARM KIT, LH (Includes mounting bracket & hardware) 1 307844BLU
5* 52625-06 | ARM KIT, RH (Includes mounting bracket & hardware) 1 307844BRU
6 91401-90 | TRACK, NON-LOCKING 2 707005
7 91400-02 | TRACK, LOCKING 1 301150
* NOT SHOWN

4-3

Columbia / ParCar OEM Parts
evtechnicalservices.com

-]



BODY BENCH SEAT- SCOUT

WOD'SAVIAIDS|PIIUYIDBJAD

syed INJO Jedled / eiquinjo) 4

(%]
N

25

S3DIAH3S TWIINKIIL

4-4



BODY BENCH SEAT- SCOUT

ITEM | CPCPIN DESCRIPTION QTY SEATS P/N
1 50016-01 | BODY (Includes 10 treaded inserts 5/16-18 P/N 8206) 1 467490
2 51305-03 | DECK STEEL 1 511727
3 2600 SCREW 5/16-18X3/4 SS 4 781738
4* 49713-08 | FOAM TAPE AR 709783
5 707317 PUSHNUT RETAINER 4 707317
6 84085-ZZ | FENDER TRIM 2.75’ 709206
7 i SIDE TRIM EXTRU 2 467460
8 2653-B SCREW, 10-16X3/4 HWH, TEK 14 719583
9 52634-03 | HANDRAIL 2 306489

10* 5405-B SCREW 1/4-20X3/4 CARR G5 (To attach Item 9) 8 719747
11* 6703-B WASHER 1/4 (To attach Item 9 & 13) 8 719811
12* 7686 NUT 1/4-20 NYLOCK (To attach ltem 9) 8 719879
13 50557-01 | PAINTED HEADER PANEL 1 467131
14* 3787-B SCREW 1/4-20X3/4 HHCS (To attach Iltem 13) 5 719636
15* 7724-B NUT 1/4-20 SERR FLANGE (To attach Item 13) 5 719887
16 52948-96 | SEAT BACK BLACK 2 709025
17+ 52001-96 | CUSHION BACK (See Note) 1 304216
18 52004-96 | CUSHION, BOTTOM (See Note) 1 304212
19 52978-01 SEAT TAB 2 510033
20 6703-B WASHER 1/4 4 719811
21 7036-B WASHER LOCK 1/4 719834
22 3787-B SCREW, 1/4-20X3/4 4 719636
23 7041-B WASHER 5/16 R-SPLIT 4 719838
24 50271-89A | FRONT HINGE BRACKET 2 510128
25 3991 SCREW, 5/16-18X7/8 4 719643
26 70036-05 | CHARGER CORD W/RECEPTACLE 1 467405

*NOT SHOWN

** SPECIAL ORDER

NOTE: Include VIN to insure correct color.

4-5

Columbia / ParCar OEM Parts
evtechnicalservices.com

g
B



CONSOLE -SCOUT

ITEM CPCP/N DESCRIPTION QTY SEATS P/N
1| 8299607 | (chic includes llems 2, 6-5, 14 - 16 ) 467507
2 50190-86 NUT, JACK, 1/4-20 4 719717
3 6702-B WASHER 5/16 FLT STL 4 719810
4 7036-B WASHER 1/4, LOCK® 4 719834
5 2602 SCREW, 1/4-20X1 1/4 PPH 4 719569
6 8308 RIVET, BLIND 3/16 AL, BH #10 4-8 782117
7 31412-07 CUP HOLDER, DUAL 1-2 759871
8 16236-07 STRAP, CUP HOLDER 1-2 512029
9 50087-96 SIDE PANEL, LH (Attach using Items 11 & 12) 1 709062

10* 50088-96 SIDE PANEL, RH (Attach using Items 11 & 12) 1 709063
11 2653-B SCREW, #10-16X3/4, HWH, TEK 6 719583
12 6716 WASHER, #10, SAE 6 719812
13* 1787 SCREW, #14-15X3/4 PPH 2 719540
14 33794-08 DECAL, DASH (Shown on Page 4-10) 1 712084
15 11418-A GROMMET (Shown on Page 4-10) 719523
16 50197-96 FRONT CONSOLE (not drilled) 1 759866
*NOT SHOWN

4-6

7 Columbia / ParCar OEM Parts

evtechnicalservices.com




DASH - SCOUT

WOD'SAVIAIDS|PIIUYIDBJAD \

syed INJO Jedled / eiquinjo) 4

4-7



DASH — SCOUT (Cont.)

ITEM | CPCP/N DESCRIPTION QTY SEATS P/N
1 75061-07 | BDI, 48V -VOLTMETER STYLE 1 759842
2 33794-08 | DASH OVERLAY SET -ELECTRIC VEHICLE 1 712084
3 43960-07 | DECAL, WARNING/OP INST 1 712055
4 72000-10 | SWITCH, TOGGLE, ON/OFF 2 760600
5 11418-A GROMMET, 2775 EPDM, 3/16 GROOVE 1 719523
6 11445 GROMMET, A2766S RUBBER 1 719528
7 71740-08 | PLATE, SWITCH RETAINER 1 513254
8 71730-01 | DIRECTIONAL KEYSWITCH 1 709040
9 71732-06 | POWER KEYSWITCH 1 759706
10 71731-01 | KEYSET, UNIV. 2 KEYS W/RING 1 749184
11 71767-05 | ASSY, KEY, NON-REMOVABLE, W/COVER 1 719432
12 75033-91A | HOUR METER 10-80 VOLT DC 1 709452
13 67791-08 | SYSTEM STATUS LIGHT 1 759932
14 56903-10 | ASM, HORN EXTRUSION 1 467347
* 50635-00 | COLUMN COVER. (Included W/Iltem 14) 1 462975
* 71808-00 | HORN SWITCH (Included W/item 14) 1 709176
* 2612-B SCREW #8-322X1/2 (Included W/ltem 14) 2 719571
* 7609-W NUT 8-32 (Included W/ltem 14) 2 719868
* 53266-95 | DECAL, HORN (Included W/Item 14) 1 759787
* 69600-10 | HARNESS, HORN SWITCH (Included W/Iltem 14) 1 759836
* 64219-03 | GLOVE BOX SET, BLACK 1 719152

Columbia / ParCar OEM Parts
evtechnicalservices.com

*NOT SHOWN
3 POSITION POWERSWITCH | 2 POSITION POWERSWITCH STANDARD KEYS
KEYSET CPC PIN SIP/N CPC PIN SIP/N CPC P/N SIP/N
71730-01 709040 71732-06 759706 71731-01 | 749184
B 71730-03B 719297 71732-06B 759722 71731-03B | 719301
C 71730-03C 719298 71732-06C 759723 71731-03C | 719302 %
D 71730-03D 719299 71732-06D 759724 71731-03D | 719303 %
E 71730-03E 719300 71732-06E 759721 71731-03E | 719304

4-8



FRONT HOOD AND COVER - SCOUT

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 50131-96 FRONT HOOD 1 462627
2 91059-96 FRONT COVER, BUMPER 1 709047
2A 91047-04 FRONT COVER, BUMPER DELUXE 1 467176
3 2551-W SCREW, 1/4-20X1, HHC 1 719564
4 2653-B SCREW, 10-16X3/4 2 719583
5 6703-B WASHER, 1/4 1 719811
6 6912-B WASHER, # 8 2 719817
7 7686 NUT, 1/4-20 NYLOCK 1 719879
8 7880 NUT, 1/2-13 HEX 2 719913
9 37084-41 SPR. WASHER 1 729782
* 84205-92A | COLUMBIA DECAL 1 709397
* NOT SHOWN

4-9

7 Columbia / ParCar OEM Parts

evtechnicalservices.com




FRONT WRAPAROUND BUMPER & RECEIVER - SCOUT

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 82054-02 | FRONT RECEIVER HITCH 2” 1 306921
2 44922-97 | BUMPER, FRONT WRAPAROUND 1 309811
3 4017 SCREW, 5/16-18X1, HHCS, G5 2 708085
4 3775 SCREW, 3/8-16X2 HHC G5 2 719634
5 6000-B WASHER, 5/16 USS/STD 2 719771
6 6416 WASHER 3/8 2 719796
7 6417-W WASHER, .391X1.125X.120 F/W 6 719797
8 7512 NUT, 3/8-16 SERR FLANGE LOCK 2 719860
9 7525 NUT, 5/16 GR A, SERRATED FLNG LOCK 2 719864

/ —
|
3
2 “'*"":D/

4-10

Columbia / ParCar OEM Parts
evtechnicalservices.com

g
B




REAR BUMPERS - SCOUT
ALUMINUM - STEEL

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 44412-11 BUMPER - ALUMINUM 1 513275
1A 91006-03 BUMPER - STEEL 1 509017
2 44411-11 BUMPER SPACER 2 510199
3 5447-BS SCREW 5/16-18X2 1/2 CARR. 2 719749
4 6000-B WASHER, 5/16, USS/STD 14 719771
5 7739 NUT, 5/16 NYLOCK 10 719892
* 5460 SCREW, 5/16-18X1 1/4, HHC 8 719592
* 47077-89 BODY MOUNTING BRACKET 2 510251
*NOT SHOWN
DURO BUMPER
ITEM CPC PIN DESCRIPTION QTY SEATS P/N
6 91010-96MZ | DURO BUMPER 1 709169
7* 3787-B SCREW, 1/4-20X3/4 4 719636
8* 6703-B WASHER 1/4 4 719811
o* 7036-B WASHER LOCK 1/4 4 719834
N/A 89100-96 REAR DURO BUMPER KIT (Includes Items 6 — 9) 1 190716u

*NOT SHOWN — USED TO ATTACH ITEM 6 TO ITEM 1

4-11

Columbia / ParCar OEM Parts
evtechnicalservices.com

g
B



REAR BUMPER WITH RECEIVER - SCOUT

il 4
ITEM | CPCP/N DESCRIPTION QTY | SEATS P/N
1 44927-02 | HD BUMPER UTIL-S 1 307502
2 2871-W | SCREW, 5/16-18X1 1/4, CARR, G5 10 719592
3 6000-B | WASHER, 5/16, USS/STD 20 719771
4 7739 NUT, 5/16 NYLOCK 10 719892
5 719530 | HOLE PLUG 1 3/4 BLACK 2 719530
N/A | 82105-02 | KIT, UTIL-S REAR BUMPER W/RECEIVER 1 190714U
*NOT SHOWN

4-12

Columbia / ParCar OEM Parts
evtechnicalservices.com

g



BENCH SEAT BELTS - SCOUT

MNOTE: BUCKLES MUST BE ABLE
TO SWIVEL TOLIFT THE CUSHION

.~ Sy NOTE: LOCATE BRACKET NEXT
o TO BULKHEAD, DRILL
——a- 578 DA, HOLES

Columbia / ParCar OEM Parts
evtechnicalservices.com

INSTALL RETRACTORS

g
B

ITEM CPC PIN DESCRIPTION QTY SEATS P/N
1 * SEATBELT BRACKET 1 311060
2 75505-08 SEATBELT BRACKET 2 511730
3 3991 SCREW, HHC, 7/16-18X7/8 G5 6 719643
4 4256 SCREW, HX HD, 7/16-20X1.5 G5 3 719665
5 6416 WASHER FLT STL 3/8 STD 6 719796
6 6702-B WASHER FLT STL 5/16 12 719810
7 7739 NUT 5/16-18 NE NYLON INSERT 6 719892
8 7825 NUT 7/16-20 LOCK NYLON INSERT 3 719908
9 75504-09 SEAT BELT, 48” 2 741359
10 75502-09 SEAT BELT, ATS BUCKLE ONLY, 6” STRAP 2 741361

* SPECIAL ORDER

4-13



SEATBELTS BUCKET SEATS- SCOUT

ITEM | CPC P/N DESCRIPTION QTY | SEATS P/N
1 75505-08 | SEATBELT BRACKET 2 511730
2 3991 SCREW, 5/16-18X7/8 HHC G5 4 719643
3 4256 SCREW, 7/16-20X1.5 HX HD G5 3 719665
4 6416 WASHER FLAT STL 3/8 6 719796
5 6702-B | WASHER FLAT STL 5/16 8 719810
6 7739 NUT, 5/16-18 NYLOCK 4 719892
7 7825 NUT, 7/16-20 NYLOCK 3 719908
8 75504-09 | SEAT BELT 48” BLK 1.3 MOUNT 2 741359
9 75503-09 | ATS BUCKLE W/OFFSET STRAP SEAT BELT 2 760553

4-14

7 Columbia / ParCar OEM Parts

evtechnicalservices.com

@
8
=
g
£
H
=



STEEL DECK - SCOUT

ITEM | CPC P/N DESCRIPTION QTY SEATS P/N
1 51305-03 | DECK 1 511727
2 707317 NUT, 5/16 PUSHNUT 4 707317
3 49713-08 | FOAM TAPE 10.5’ 709783
4 2600 SCREW 5/16-18X3/5 S/S 4 781738
WHEELS - SCOUT
ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 40982-07 | TIRE/WHL ASSY RH AGGRESSIVE 22X9-10 2 759877
2 40983-07 | TIRE/WHL ASSY LH AGGRESSIVE 22X9-10 759878
3 41017-02 | TIRE/WHL ASSY, 22X9.5-10 LIFTED TURF 4 709908
4 43152-66 LUG NUT, 1/2-20 TAPERED WHEEL (Used with above 24 709002
ltems)
5% 36507-08 | KIT, REAR WHEEL SPACER, (See NOTE) 1 191704U
*NOT SHOWN

NOTE: Kit contains spacers (P/N 509958PL & 760379), lug nuts for both rear wheels. Used with Item 3.

4-15

Columbia / ParCar OEM Parts
evtechnicalservices.com

-]



Scout
Parts Manual

Section 5

Electrical Systems

wv)

EE
£ 9
EU‘!
o 9
© -3
|
T Q
P »
= 8
= o
o B
=
£

s 3%
o @
Q




MAIN WIRE HARNESS - SCOUT P/N 70068-07
VEHICLE FRONT

| 1
' TP SAFETY
BDI | M /_Eu»“]z‘fig;fa\_sg SPLF r- _f,@ INTERLOCK
1
PN R B‘ -
A0 (FOS) | ] r CHARGER
24 HOURMETER ' / 18 inTERLOCK
® (NEG) ' Iy
b
, ' " ' 51.00— - ®
165.00 ' N 14 ATO
: lo] \@ FUSE
1 " ~
1 A
' 23,00 —
1
HIGHLOW !
153.00 L C= = SWITCH '
1 1
1
CONTROLLER |
S (STATUS :
IND\CATOR) ' 15.00 ﬂ—
1
— O O YEY :
| DIRECTION SWITCH :
161.00 B — . & 1! 28] CONTROLLER "B"
—] POWER 2
30 TR swirey 2 1 1200 REV ALARM (NEG)
a ! sl
H (L9120 spL A N E) o S | ) REVALARM (POS)
@ <3 o !
=3 o |
7 g | P, PLUG
oF m IC
BL (4Yizig sPLs8 3] o — 1/2 WATT 10K OHM
2 S 8.00 %RES\STOR
1
: RECEFTACLE
LAD |
112.00 9 GIRCUIT CAP !
1
(03) !
@@ SPLC :
H ' 6.00—
1
!
: —
| = \@ 1A ATO FUSE
INCTEt :
1
1
| | ~ MAIN
' I [31) CONTACTOR
e deeee___ M - (POS)
REAR VIEW OF DIRECTION MA;V""EgO’ L
SWITCH CONNECTOR (NEG)

VEHICLE REAR

REAR VIEW OF CONTROLLER CONNECTOR

CIRCUIT | WIRE |CIRCUIT | WIRE |CIRCUIT | WIRE |CIRCUIT  WIRE
NO. COLOR | NO. | COLOR| NO. |COLOR| NO. | COLOR
1 RED 1 BLK 21 RED 31 RED
2 GRN 12 WHT 22 YEL 32 RED
3 GRY 13 BLK 22 WHT 33 RED
4 BLK 14 RED 24 WHT 35 GRN
5 BLK 19 BLK 25 WHT 36 RED
6 BLK 16 RED 26 — 37 GRN
7 BLK 17 RED 27 BLK 38 RED
FRONT VIEW OF 8 BLK 18 RED 28 BLK 38 BLK REAR VIEW OF LAD
ENCODER 9 BLK 19 RED 29 BLK 40 GRN gg’g‘;ggg oF PLUG
CONNECTOR 10 GRN 20 RED 30 GRY 4 RED CONNECTOR
47 BLK
48 RED

5-1

Columbia / ParCar OEM Parts

evtechnicalservices.com




MAIN WIRE HARNESS SCHEMATIC - SCOUT P/N 70068-07

32

v

TODC-DC
CONYERTER
HARMESS
-OPTIOMAL

¥ CHARGER INTERLOCK
| REL&Y-INTERNALTO
1 CHARGER
|
4

T BACKUP

-OPTIONAL

RED
CHARGER ~r2
I
|
1

BATTERY 2

PACK MOT USED

CWER SWITCH
[ b

1
SPLICE A

LIGHT HARMESS M———————30

GREEN LED

T' TS

33

A6 PIN
CHNTRL
OMMECTOR

———a

DIRECTION

e

= -

2
& 3
1

—® M AN

CONTACTOR
CoL

0—3—.—@—0—18 —»

e REY 2

SPLICE © . 10 BUZZER
‘ 1
"

7 ="

o HIGHLOW Sw
OPTION AL

SPLICE

SPLICED

. B |
/; ';23 _ g HEEE 7 g
: 4
T 1 (EEQLI?C?TEE!IJA " 10K Chm !: b | | rrowision FoR
' 14 ¥ ;, | % % @ | S4FETYINTERLOCK
HR METER 15 an a7 C_Q§E
-::)PT\ONA_L 135 . S
SPLICE G
LIMEAR:
ACCELERATOR
24 DEVICE
LaD) »
a7
NEG BATTERY CONTS_OLER ) - a—
——+H
COMTACTOR
ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 75061-07 BDI METER, 48V 1 759842
2 75033-91A | HOUR METER 1 709452
3 69900-10 SPEED SWITCH, TOGGLE. 1 760600
4 71425-87 DIRECTION SWITCH 1 719432
5 67791-08 LIGHT, LED, GREEN 1 759932
6 71732-06 KEYSWITCH 1 759706
7 70226-07 ACCELERATOR, LINEAR 1 759803
8 CHARGER DELTA Q (See Page 5-13) 1
9 75594-04 FUSE - 1.0 AMP 2 719444
CONTROLLER, SEVCON REGEN HP, SEPEX 24/-48
10 47895-05A (Programmed 760576) 1 467696
11 71408-96A | ALARM, AUDIBLE 1 759831
12 70590-07 RESISTOR, ASSEMBLY 1 759934
13 71455-01A | CONTACTOR W/ MTG BRKT - 24 V (SW80) 1 709166
14 70068-07 MAIN HARNESS (See Note) 1 759890

NOTE: For use with vehcles with a pot box, an adapter is required. See page 5-14.

5-2

Columbia / ParCar OEM Parts

evtechnicalservices.com

g




12V ELECTRICAL ACCESSORY WIRING - SCOUT P/N 68870-02

RHHEADLIGHT
RHDASH SIGNAL

LH FROMT SIGMAL RHFRONT SIGNAL § REAR VIEW LIGHT SWWITCH LH DASH SIGHAL

REAR VIEW
SIGNAL FLASHER

0606

—
=

REAR VIEW

LH HEADLIGHT

[ 69.50 71.50 74.00 a0.50
SPLICEZ ‘

ERE @
RH BRAKELIGHT

G

DISTRIBUTION
BLOCK MNEG

DISTRIBUTION,
BLOCK POS

REAR VIEW
SIGNALSWITCH 154 ATOFUSE

REAR VIEW

LICENSE LIGHT

]

BRAKE SWITCH

23
&

1A

SPLICE 4

wv)

£ E
(]

g 8
= 9
w9
(O
|
T Q@
Y w
& g
- o2
o £
Q v
e o
s 3
o @
Q

SPLICE 3
] SPLICE A7

-5 ‘ F::‘ ‘ g ‘ = (
% é@’(_},@ "
‘ é/ LH BRAKE LIGHT g
81.50 94.50 151.00 152.50 182.00 SPLICES 1400 22200 2
CIRCUIT VARE | WIRE | WIRE | [CIRCUIT VARE | WIRE | VIIRE
HO. DESCRITION LeGTH * |coLor|cace|| wo. DESCRITION LencTH *|coLor|cace
7 BATIERT PG 10T USE Tsa0 | RED | 12 i SPLICE 510 R BRARE LIGHT TAL T2 | 6] | 16
z SPLICE & 10 DRAKE PTCH W0 | RED | 16 E] SPLICE 5 70 LH BRARE LIGHT TAIL SO0 | 800 | 18
] FUSETO SPLIE & Eo0 | RED | 12 =0 SFUCE 5 70 LICENEELIGHT PO Z00 | B0 | 18
] TPUCE & TOLIGHT SATCH Pes Ta | R | 16 = TH ERAFE LIGHT FEG 10 SPLIE 4 To0 | BLK | 16
[} TIGHT VAT CH PO 10 FLAGHER ¥ T80 | RED | 16 ] SPUCE 4 10 LICEHSE LIGHT TEG Z00 | B | 8
5 FLASHER L T0 SIGMAL SvdToH oW | Ve | 16 piE] SPLICE 4 70 R BRARELIGHT TEG =00 | BK | 76
B FLESTER 10 SGHAL ZrdTeH 0 | Bl | 16 ] SFLICE 4 TO BATTERY TEG Sea0 | BLK | 16
7 SGEHAL STCH 10 BRARE SviTeH 00 | Wit | 16 = TH HEADUGHT MEG T0 LH FROMT SiaL eS| 1250 | BIE | 18
] TGTIAL STGH 10 RH BRARE LGHT GGl | 17640 | oRY | 16 T5 | LI RGHT SIoMAL NES T0 RO FROHT SGHEL MEG | 5200 | B | 16
E] EIGMAL SATCH T0 LHERARE UGHT SIGHAL | 1470 | oFG | 16 =7 FH FRONT SIGAL HEG T0 SPLICE 1 TE0 | BLK | 16
0 SIGNAL SPTCH 10 LHDASH SIGHAL PO T5E0 | oA | 16 P SPUCE 170 RH FEATLIGHT NEG Eo0 | BLK | 76
TT | LHDASH SNEL POG T0 LH FROTT SoNEL Fos | 7een | ord | 16 79 SFUCE 1 TO LIGHT SVdTaH MES = | BLE | 16
12 SIGMAL SPITCH 10 RHDASH SIGNEL PUS 720 | RED | 16 0 TIGHT SriTCH HE: T0 RH DS SIS HEG T | BLE | 16
T3 | RHDASH SIGNAL POG TORHFROMT SENAL Pos | 560 | FED | 16 | RADASH SKEMAL NEG TO LHDASH SIHELNEG | 1180 | BLK | 16
i TIGHT SvaTCH LOAD T0 SFLICE 2 Eo0 | B0 | 18 7] TH Dé=H SIGHAL NEG T0 SPLICE 3 400 | BK | 16
i SPUCE 270 RH FEATLIGHT PG Fm | Bl | 6 = SFLICE 3 10 SIGHAL SVdTCH §50 | BLK | 16
TE SPUCE 2 10 LH FEADLIGHT Pos Boad | B0 | 8 = SFLICE 3 T0 BATTERY TEG o720 | 8% | 16
7 TIGHT SviTCH LOAD T0 SPLICE S, T550 | B0 | 16




DC/DC CONVERTER WIRING - SCOUT

TO POWER SWITCH ——__ \

DIRECTION
SWITCH

POWER DISTRIBUTION

—
: ' RY|/
R
/_ = @ MAIN POWER
= HARNESS
R L)
~XH 8 ,3
== / E g
15 AMP FUSE — g CEL o
1]
BATTERY 10 AMP FUSE— o 2
SIDE OF . 2
CONTACTOR B T es S 8
AP |, £ g
™ common S E
. ; NEGATIVE 2 £
[}]
5t
4 c o
@) Pa e
48 VOLT :
i i BATTERY
ﬁ] PACK
\—R i | §
e =}
(o) ——r
1 e — E
] i 1
= Q [ @ i
48 TO 12 VOLT @ T —
DC/DC CONVERTER Y
\_B-
@ " CONTROLLER
22 :
o \
S = | CONTROLLER




12V ELECTRICAL ACCESSORY - SCOUT

ITEM 24 o, | DESCRIPTION COLOR | GAGE
1 MOLEXPIN 7 TO SPLICE GRY 16
2 MOLEXPIN 8 TO SPLICE GRY 16
3 MOLEXPIN 9 TO SPLICE GRY 16
9 CIRCUIT PLUG HOUSING %\ @v@v@)
SPLICE @@@
o Tt
A
REAR VIEW
ITEM CPC PIN DESCRIPTION QTY SEATS P/N
1 68900-10 HEADLIGHTS, GLASS (PAIR, RECTANGULAR) 1 467666
2 68499-96 ASSY, FRONT TURN LIGHT 2 467420
3 72000-10 SWITCH, TOGGLE 1 760600
4 67790-00 LIGHT, DASH SIGNAL INDICATOR 2 709111 @
5 71977-04 FLASHER 1 719366 E g
6 71426-02 ASSY, TURN SWITCH W/GROMMET 1 464193 S 4
7 71412-07 ALARM, AUDIBLE 1 759790 o ;
8 74595-01 FUSE, 15 AMP ATO/ATC 2 709255 S §
9 68020-92 LIGHT,4’TAIL LAMP ASSY W/PLUG 2 709109 by —3
10 68870-02 HARNESS, 12V ACCESSORY, GOLF & UTILITY 1 739951 E .E
11 69005-00 HARNESS, UNIVERSAL HORN 1 709360 g g
12 71808-00 SWITCH, HORN, SURFACE MOUNT 1 709176 2 ;S,
13 69001-76A HORN, 12V (See Note) 1 709089 —
13A 69003-12 HORN 48V 1 760753
14 68877-04 HARNESS, BACK UP LIGHTS, ACE+ 1 719389
15 66556-07 12V RELAY 1 759854
16 68503-03 LIGHT, ROUND 2" BACK UP 2 719320
17 74596-02 FUSE, 10 AMP ATO/ATC 1 709786
18 70030-06 HARNESS, DC-DC CONVERTER 1 759778
19 69642-05 48V TO 12V DC-DC CONVERTER 1 760378
20 71854-06 POWER DISTRIBUTION BLOCK 1 759792
21 71455-01A CONTACTOR & MOUNT BRACKET 24V 1 709166
22 47895-05A E:Pcr)grgg%%;;wcw RGEN-SEPEX 1 467696
23 71730-01 DIRECTION KEYSWITCH 1 709040
24 68867-02 WIRE HARNESS, TURN SIGNAL BYPASS PLUG 1 7099861
* NOT SHOWN

NOTE: Vehicle produced after mid 2012 are equipped with a 48 V horn. If replacing a 12V horn it is recommended
replacing it with a 48V horn. See Horn Harness information page 5-14.

5-5



DC-DC CONVERTER SCHEMATIC - SCOUT

48 TO 12 VOLT
DCTODC
CONVERTER
SEWCOM
LY MM OGDE
HPUT. 3300 BATTERY
12V ACCESSORY NEGATVE ~ _ T e s e
CONNECTS POWER DIST BLOCK |
NEG =
£ E
7 ©
15 W M n 5
12V ACCESSORY POSITIVE 8 im =9
CONNECTSTOPOWERDIST  * RED w9
BLOCK POS 5 O -3
RED™ < 3
P »
S o
TO 48V 4 -
BATIERY, @ BLK o £
NEGATIVE _g S
s 3
3 o o
RED ©
g
POWER
SWITCH
10A e
FUSE fo—T ol
48V BATTERY POS 1 2 oo L=
CONNECTION *—ReD— ¥ % —ggp r 5y

5-6



25
—25

12V ACCESSORY SCHEMATIC - SCOUT

T™—31

nN
L VL L N
- e |

—8

CIRCUIT
NO.

WIRE
COLOR

RED

RED

RED

RED

YEL

BLU

WHT

GRY

Wi~ bW N -

ORG

GRN

GRN

RED

RED

BLU

BLU

BLU

BLU

BLU

BLU

BLU

BLK

BLK

BLK

BLK

BLK

BLK

19 SPLICES

-20

LH TAILLIGHT

SPLICE4 [ I )| 1
22

LICENSEPLATE

RH TAILLIGHT

5-7

BLK

BLK

BLK

BLK

BLK

BLK

BLK

RI3| 82813 B N B R RIBIN

BLK

WHT

WHT

WHT

I|T|ITIT

WHT

(H)

WHT

D cni B Lol B

(H)

BLK

(H) HORN HARNESS CIRCUIT

Columbia / ParCar OEM Parts

evtechnicalservices.com

g
g
g
£
g
=




BACK UP LIGHTS HARNESS SCHEMATIC
WITH DC-DC CONVERTER - SCOUT

o= i e 4 BACK UP LIGHT
| i————————o—————-6————| { |HARNESS circuIT
| SPLICE " | [CIRCUIT[ WIRE
! | | ‘ NO. | COLOR
: PORTION OF 7 | : 1 YEL
1 MAIN POWER CIRCUIT | ! I i Et
! (REF ONLY) i | ! E YEL
| -
: ,_*__ | 5 BLK
i
: | | DIRECTION I \ 6 YEL
i : | 1 swrcH 1 7 BLK
| 4—-__2_____‘..“,: BATTERYNEG | 8 BLK
| TOCONTROLLER F e [~ . | 9 YEL
| PIN2 A Fm——————————— 10 GRY
! /30 ! 11 YEL
! «—--3—--7 '"L' ——————————— !
» o
: ;lcl)\l%ONTROLLER : 12 VDC
, l TAP
‘¢ ! 9  (UP FROM MAIN NEGATIVE)
10AMP T
- EWSE_ Ayl 9! MAIN POWER
1 o\ 10 Fuse | € | CIRCUIT
""" ‘ (A CIRCUIT | WIRE
2 — e NO. | COLOR
=57 11 2 GRN
1y — 3 GRY
DC-DC CONVERTER % T g 6 BLK
POWER DISTRIBUTION —4s 7 BLK
BLOCK (12 V DC) — 30 BLK
3
8
=
7 SPLICE 2 e
- — A .
: I SPLICE 1 e :
1 2e : 6 4—{_. 2
LH BACK UP RH BACK UP
LIGHTS LIGHTS

5-8

Columbia / ParCar OEM Parts

evtechnicalservices.com

g
B




BACK UP LIGHTS HARNESS SCHEMATIC ACE + - SCOUT

11 o —p CONNECT TO WIRE #30:

KEY REVERSE

SUB HARNESS

«®© @
10 AMP
_EU_SE_l
14143“\_&'—‘ 10
[, |
2 |
==
+ 12V Ly THe
— 5 % Ba 85 9
H3O ‘
12V RELAY
[
7 SPLICE 2 v
e (it =TT
:“ 3: SPLICE 1 :3 N
1 2o 1 A 4 | o2 !
te e ) hd tee |
LHBACKUP RH BACK UP
LIGHTS LIGHTS

CIRCUIT
NO.

WIRE
COLOR

-

YEL

YEL

YEL

YEL

BLK

YEL

BLK

BLK

O|O|~NO|O|N[WIN

YEL

GRY

RN EN
=lo

GRY

Columbia / ParCar OEM Parts
evtechnicalservices.com




CONTROL PANEL COMPONENTS - SCOUT

ITEM CPC P/N DESCRIPTION QTY | SEATSPIN
1 71020-01 MOUNTING BRKT - PANEL CONTROLLER 1 510394
2 47895-05A (g%l;;;l?n%:EsG()SSIE?\é)CON REGEN HP, SEPEX 24/-48 1 467696
3 AXLE, ELECTRIC (See Section 3) 1
4 71408-96A | ALARM, BACK UP 1 759831
5 7739 NUT, 5/16-18, NE, NYLON INSERT, GA, YWZC 2 719892
6 71455-01A | CONTACTOR W/ MTG BRKT - 24 V (SW80) 1 709166
7 2551-W SCREW,1/4-20X1, HHCS,G5, YWZC 4 719564
8 6703-B WASHER FLAT STL 1/4 SAE - BLK 4 719811
9 7686 NUT 1/4-20 NYLOCK, GA YWZC 4 719879
10 2685-W SCREW, #10-24 X 5/8 HWH TRD ROL 2 719586
11 7624 NUT, #10-24 GR A NM MACH NYLON LOCK 2 719870
12 5211 U-BOLT, #014,2C 1 719734
13 6000-B WASHER, 5/16,USS, STD, F/W BLK MAX 2 719771
14 708616 SCREW, 1/4-20 X 1 1/4" HHCS, G5, YWZC150 3 708616
15 7036-B WASHER, LOCK 1/4 BLACK ZINC 3 719834
16 6703-B WASHER, FLAT STL 1/4 SAE- BLK 3 719811

5-10

Columbia / ParCar OEM Parts
evtechnicalservices.com

g



CHARGER & BATTERY - SCOUT

WOD'SAVIAIDS|PIIUYIDBJAD \

syed INJO Jedled / eiquinjo) 4

5-11



CHARGER & BATTERY - SCOUT (Cont.)

ITEM | CPCPIN DESCRIPTION QTY | SEATS PIN
1 CHARGER, DELTA Q (See Page 5-13) 1
2 66438-03 | BRACKET, CHARGER MOUNT, DELTA Q 1 509597
3 45590-03 | SUPPORT 1 509658
wn | rooses | SHARCER CORD (e 9 L] aonos
4 66034.02 ﬁggs\IT:FSELE, POWER INLET (120V) W/ L 209558
5 66493-03 | CHARGER CORD, 6 FT 14/3 WIRE BLACK 1 719264
6 3787-B SCREW, HEX HEAD CAP 1/4-20 X 3/4 G5 5 719636
7 5400-BS | SCREW, 5/16-18X1 CARR 2 719744
8 6702-B WASHER FLAT STL 5/16 2 719810
9 6703-B WASHER FLAT STL 1/4 SAE UNHARD BLK 5 719811
10 7724-B NUT 1/4-20 GR A SERRATED FLNG LOCK 5 719887
11 7739 NUT, 5/16-18 NYLOCK 2 719892
12 47105-10 | BATTERY TRAY 1 309820
13 | 708859-SW | WASHER,3/8",STD FLAT, STAINLESS 2 708859 "
14 | 708860-LH | NUT, 3/8-16 NYLOCK, WAXED, SS 2 708860 E §
15 | 47711-98A | HOLD DOWN, BATTERY 1 709196 = g
16 66561-02 | J-HOOK, @2.60 X 13.86 2 708862 2 2
17 66014-03 | BATTERY, 6V, DC, US2200 8 719229 E <
S
17A | 66200-10 | BATTERY, 6V DC, SEALED, AGM,GC2 8 760586 X E
178 66005-03 | BATTERY, 6V DC, US145 6 719231 € 9
* 70099-88 | CABLE, 4GA, 8.75" 7 709004 § o
* 66493-67A | EXTENSION CORD 1 709890
* 66100-10 | EXTENSION CORD 9', GFIC 1 760620
* NOT SHOWN

5-12



DELTA Q CHARGER WITH REMOTE LED - S10

TO BATTERY

LED & LABEL POSITION WILL BE LOCATED
ADJACENT TO THE CHARGER AC RECEPTICLE

wv)

EE
g 8
20‘!
i
© -3
|
T Q
Y w
& g
- ¥
o £
Q v
e o
s 3%
o @
Q

ITEM | CPCPIN DESCRIPTION QTY | SEATS P/N
1 9951 CR-174 CLIP & RING 1 781989
2 66584-12 | LED FRONT LABEL 1 760754
3 66583-12 | CHARGER, DELTA Q 48V W/LED, STANDARD 1 760742 g
3A 66582-12 | CHARGER, DELTA Q 48V W/LED, AGM 1 467839 %
4 66034-02 | PLUG, POWER INLET 120V SEALED 1 709558 _
5 66493-03 | CHARGER CORD €’ 1 719264
6 66029-12 | LED 25’ CABLE 1 760817

N/A 20036-05 é)SSEMBLY, CORD W/ RECEPTACLE (Includes Item 4 & 1 467405

NOTE: SEE SERVICE BULLETIN SB11-004 IF REPLACING A NON-LED CHARGER.

5-13



HARNESS, POT BOX ADAPTER -S10
P/N 71001-10

CIRCUIT WIRE WIRE | WIRE
NO. DESCRIPTION LENGTH *| COLOR | GAGE

1 CONNECTS TO POT LEAD BLACK 8.00 BLK 16

2 CONNECTS TO POT LEAD WHITE 8.00 GRN 16

3 CONNECTS TO PEDAL SWITCH 8.00 WHT 16

4 CONNECTS TO PEDAL SWITCH 4.00 BLK 16

i
Hﬁjg

HORN HARNESS - S10
P/N 69005-00

[CTRCUIT WIRE | WIRE | WIRE |
NO. DESCRIPTION LENGTH* | COLOR| GAGE
1 BATT POS TO FUSE 3550 | WHT | 16
FUSE TO HORN SWITCH SUB 5250 | WHT | 16
HORN SWITCH SUB TO HORN POS 2200 | WHT | 16 HORN NEG

BATT NEG TO HORN NEG 98.00 BLK 16 Q

@O —— S
e & O ]

{SEE NOTE)

o G| R

wv)

EE
g 8
EU‘!
i
(O
|
T Q
2 »
& g
-
o £
QL v
e o
s 3
o @
Q

; (5)

HORN POS

NOTE:
IF USING A 12V HORN, CONNECT 1 & 6
TO THE DISTRIBUTION BLOCK

C

IF USING A 48V HORN, CONNECT 1 &6 TO | |_|
THE BATTERIES EQUIVALENT VOLTAGE E i] é}
15A ATO

POS (SEENOTE) {1}

FUSE

5-14



Scout
Parts Manual

Section 6

Accessories

wv)

EE
£ 9
EU‘!
i
© -3
|
T @
P »
= 8
= o
o B
=
£

s 3%
o @
Q




CARGO STEEL SIDES-SCOUT

4 /
5

ITEM CPC P/N DESCRIPTION QTY | SEATS P/N
1 52953-92A | HINGE 1 303246

2 51212-01 PANEL RH SIDE 1 467128
3* 51211-01 PANEL LH SIDE 1 467129
4 51217-01 TAILGATE 1 467130
5 805 LANYARD 2 709767
6* 2653-B SCREW 10-16X3/4 HWH TEK HC BLACK 2 719583
7* 3787-B SCREW 1/4-20X3/4 HHCS G5 12 719636
8* 3987-BS SCREW 5/116-18X3/4 HHCS G5 (Hinge attachment) 8 719642
o* 6702-B WASHER 5/16 (Hinge attachment) 8 719810
10* 6703-B WASHER 1/4 12 719811
11* 7525 NUT 5/16-18 SERR FLANGE LOCK (Hinge attachment) 8 719864
12% 7724-B NUT 1/4-20 SERR FLANGE LOCK 12 719887
13+ 799 HITCH PIN, 5/16X2 2 719918
N/A 90812-01 KIT, FIXED STEEL SIDES (Includes above items) 1 190976U

*NOT SHOWN

6-1

Columbia / ParCar OEM Parts
evtechnicalservices.com

g
B



FOLDING STEEL SIDES - SCOUT

»
AFPLY BUMFERS SUCH THAT
THEY CONTACT THE REAR BUMPER

WHEMN THE TAILGATE IS DOWWN

wv)

EE
g 8
EU‘!
w9
(O
|
T Q
2 »
& g
-
o £
QL v
e o
s 3
o @
Q

ITEM | CPCP/N DESCRIPTION QTY | SEATS P/N
1 71026-04 | MOUNT PLATE 6 307896
2 7686 NUT 1/4-20 NYLOCK 12 719879
3 6703-B | WASHER, 1/4 24 719811
4 2551-W | SCREW, 1/4-20X1 HHC 12 719564 8
5 5207-BS | SCREW, 5/16-18X2 PAN 6 719730 g
6 7739 NUT, 5/16-18 NYLOCK 6 719892 g
7 52330-86 | BUMPER BLACK 2 719738
8 15156-05 | TAILGATE 1 307887
9 11433 CAPLUG 18 719526
10 * FOLDING SIDE LH 1 307889
11 * FOLDING SIDE RH 1 309108
12 5746 RAIL SPACER 12 504939B

* SPECIAL ORDER

6-2



POLY CARGO DUMP BOX — SCOUT

WO0>'SAIAIBS|DIIUYIIAD ¢
syed INJO Jedled / eiquinjo) 4

6-3



POLY CARGO DUMP BOX — SCOUT Cont.

WOD'SAVIAIDS|PIIUYIDBJAD

SHed N3O0 Jedied / eiquinjo) 4

S32IAH3S TVIINKIIL

6-4



POLY CARGO DUMP BOX — SCOUT Cont.

ITEM | CPCPIN DESCRIPTION QTY | SEATSPIN
1 52404-07 | FRAME 1 308790
2 5240207 | LATCH BAR 1 308791 .
3 52403-07 | LATCH HANDLE 1 308792 £ E
4 52406-07 | PROP ROD 1 308804 CEL v
5 52052-07 | SUPPORT BRACKET 1 511755 = 3
6 52051-07 | LATCH BRACKET — TAILGATE 2 511756 2 2
7 52054-07 | HINGE PIN — TAILGATE 1 511757 Q 2
8 52055-07 | PIVOT ROD 2 511766 o 8
9 52409-07 | PIVOT PLATE — PROD ROD 1 511781 o E
10 560 PIN 1/8X1 1/4 COTTER 4 707337 =
11 11402 | BOOT, RUBBER BUMPER 1 709011 = &
12 805 LANYARD 2 709767 ©
13 799 QUICK RELEASE PIN, 5/16X2 2 719918
14 3991 BOLT, 5/16-18X7/8, HHCS G5 6 719643
15 3454-BS | SCREW 1/4-20X1 3/4 HHCS G5 19 719623 :
16 3650 SCREW 1/4-20X3 HHCS G5 1 719627
17 4720-B | SCREW 3/8-16X1 3/4 HHC G5 2 719696
18 6010 WASHER FLT STL .513X1.09X.125 5 719774
19 6703-B | WASHER 1/4 40 719811
20 7512 NUT 3/8-16 SERR FLANGE GR A 2 719860
21 7685 NUT 1/2-13 NYLOCK 1 719878
22 7686 NUT 1/4-20 NYLOCK GR A 20 719879
23 | 50265-07 | CARGO BOX W/TAILGATE 1 759837
24 11801 | SPRING .734X2.63X.105 2 759838
25 | 781046PS | SCREW 1/2-13X3 1/4 HHCS G2 1 781046

26 8206 THREADED INSERT, 5/16-18 (Used with Item 23) 4 719929

N/A* | 89110-07 | KIT, POLY CARGO DUMP BOX 1 191451U

* Kit includes two (2) rear inner compression springs. P/N 54570-93
**NOT SHOWN

6-5



BATTERY WATERING SYSTEM - SCOUT

ITEM | CPCPIN DESCRIPTION QTY | SEATS P/IN
1 66210-07 | WATERING ASSEMBLY 1 759857
2 66211-07 | PUMP 1 759858

wv)
+ E
58
("]
z 8
O o=
e ¢
o 2
i
o 9
\.-
= E
23
s 3
o @
(]




ENCLOSURE - SCOUT

ITEM CPCI/\I%TJION DESCRIPTION QTY SEATS P/N
1 84015-08 ALUM CAB ENCLOSURE 1 191542U
2* 84251-10 WINDSHIELD WIPER KIT, ALUM CAB 1 191544U
* NOT SHOWN 7

+ £

2 8

("]

8

1 HITCHES — SCOUT o

7 S o

Sl

£ 8

& 5

[ =

3 5

£ &

= >

o @

(]

ITEM | CPC P/N DESCRIPTION QTY SEATS P/N
1 57315-96 | PINDLE HOOK HITCH 1 709833
2 82071-05 | HITCH PLATE 1 307716
3 82062-02 | HITCH PIN 5/8 OD (used with Items 2 & 6) 1 719210
4* 7812-W NUT, 1/2-20 NYLOK GR A (Used with Item 1) 4 719907
5% 4010 SCREW, 1/2-20x1.5 HHCS G5 (Used with Item 1) 4 729809
6 82072-05 | BALL MOUNT RECEIVER 1 306922
7 82065-98 | TRAILER HITCH BALL, CHROME 1 7/8” 1 719008
TA 82064-02 | HITCH BALL, 2” 1 719207

*NOT SHOWN

6-7



AMBER STROBE LIGHT CAB/SUNTOP - SCOUT

CIRCUIT| WIRE | WIRE
NO. COLOR | GAGE
1 N/A N/A
10A FUSE 2 WHT | 16
P/N 74596-02 3 BLK 16

191.00

|

12.00

MAIN CONTACTOR S(TRR%;E PoS
POS @\__/@ 1.00 ﬂ——-
1 O —— >| ::l/@
K~ 4@
J\ L— 250 —=| STROBE NEG

{BLACK)

3
CONTROLLER B- 8.00

188.50

wv)

EE
c 9
20‘!
w
O';
|
T @
2
o g
- a2
o B
€ 3
s 3%
o @
Q

ITEM | CPC P/N DESCRIPTION QTY | SEATSPIN
1 68029-06 | STROBE LIGHT ASSY 1 467408
2% 10043 | CABLE TIE 2 719504
3* 10008 | CABLE TIE 5 3/4” 2 719501
4* 10020 | CABLE TIE MOUNTING BRACKET 2 719503 :
5 e HARNESS, LIGHT CAB 1 467409
6* 2339 SCREW, #10-24X3/4, HH 3 719551
7 7624 NUT, 1/4-20 NYLOCK 3 719870
8* 6716 WASHER #10 3 719812
9% | 68847-07 | KIT, STROBE LIGHT AMBER CAB 1 190937U

*NOT SHOWN
** SPECIAL ORDER

6-8



AMBER STROBE LIGHT W/MAST — SCOUT

P 745602 o |coton] anat]
2 Attt
e " e £ E
MAN CONTACTOR EL % /@ 0 — STROBE POS (RED) g :
oo = e Sﬁ;ﬂ 8 4
CONTRgL:R'?E 8.00 ! 100+-:g -—0L1 00 l‘fZ 50 ——={ STROBE NES (BLACK) g §
3£
ITEM | CPC P/N DESCRIPTION QTY | SEATSPIN R
1 68029-06 | STROBE LIGHT ASSY 1 467408 S @
2* 10043 CABLE TIE 2 719504 A
3* 10008 CABLE TIE 5 3/4” 2 719501 i
4* 10020 CABLE TIE MOUNTING BRACKET 2 719503 §
5* 11416 GROMMET 3/8X7/8 1 719522 :
6* 2339 SCREW, #10-24X3/4, HH 3 719551
7 68504-02 | LIGHT MAST(Mounts to body with Items 9 — 11) 1 306164
8 o HARNESS, LIGHT MAST 1 464040
9* 3787-B SCREW 1/4-20X3/4 HHC 4 719636
10* 6703-B WASHER 1/4 8 719811
11* 7692 NUT, 1/4-20 NYLOCK 4 719882
12* 7624 NUT, 1/4-20 NYLOCK 3 719870
13* 68847-07 KIT, STROBE LIGHT AMBER W/MAST 1 191448U

*NOT SHOWN
** SPECIAL ORDER



MIRRORS - SCOUT

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 91876-00 SIDE MIRROR, 5" ROUND 2 709437
2* 57111-11 SCREW 5/16-18X1 HHC (Use with 1 - Bench Seats) 2 781924
3* 6000-B WASHER, 5/16 (Use with 1 - Bench & Bucket Seats) 2 719771
4+ 7505 23;55)/16 SERR. FLNG LOCK (Use with 1 - Bench > 719864
5* 4017 SCREW, 5/16-18X1 HHC (Use with 1 -Bucket Seats) 2 708085
6* 7041-B WASHER 5/16 LOCK (Use with 1 - Bucket Seats) 2 719838
7* 50190-86 NUT, JACK #8 (Use with 1 - Bucket Seats & 8)) 2 719717
8 84270-98 5 PANEL REAR VIEW MIRROR 1 709408
9* 51001-10 MOUNTING BRACKET (Use with 8) 1 510334
10* 3787-B SCREW 1/4-20X3/4 HHC(Use with 8) 2 719636
11~ 6703-B WASHER 1/4 (Use with 8) 2 719811
12* 7036-B WASHER, LOCK (Use with 8) 2 719834
13 91873-96 MIRROR CAB SIDE MOUNT 1 749775
14~ 7739 NUT 5/16-18 NYLOCK (Used with Item 13) 4 719892
15* 6702-B WASHER 5/16 (Used with Iltem 13) 8 719810 g g
16* 3991 SCREW 5/16-19X7/8 HHCS (Used with Item 13) 4 719643 ; 5
17 * MIRROR BRACKET (Used with Item 13) 2 309198 o S
18 2653-B SCREW 10-16X3/4 HWH TEK HC BLK (See NOTE) 4 719583 {3 g
NA | 187410 | it RO R DA BENCH SEATS 1 190926U % ._‘:g
wn | [T rouno wRROR PARBUCKETSEATS |y | ey | £
o o
N/A 84288-98 SIIZ)S PANEL MIRROR — SUNTORP (Includes Items 1 190928U O

NOTE: Used with Item 8 in cabs

* NOT SHOWN
** SPECIAL ORDER

g
B

—————m

6-10



WINDSHIELDS - SCOUT

> V2
7

1 2
ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 58019-12 WINDSHIELD, HARDCOAT 40” (See Note 2) 1 760814
1A 58018-98 WINDSHIELD, ACRYLIC 40” (78 DEG) W/EXT 1 709422
(See Note 2) 2 g
1B - WINDSHIELD, HARDCOAT 40" FOR WIPER (See 1 463549 S 9
Note 2) s 3
2 58028-98 WINDSHIELD, FOLDING, TINTED (See Note 2) 1 709359 E") ;
3* 42530-98 BRACKET 1 510343 5’ §
4* 52330-86 BUMPER (See Note) 5 719738 § _g
5* 8675 RIVET 1 719944 2 .:s
KIT, WINDSHIELD, HARDCOAT 40” (Includes g £
NIA | 5803898 | 051, 3. 4,5 & 6) (See Note 2) 1 190794V 3 S
KIT, WINDOWSHIELD, ACRYLIC 40”(Includes
N/A 58020-98 ltems 1A, 3, 4, 5 & 6) (See Note 2) 1 190793V
KIT, WINDSHIELD HARDCOAT WIPER (Includes g
N/A 58021-01 ltems 1B, 3, 4, 5 & 6) (See Note 2) 1 190795V §
KIT, WINDSHIELD, FOLDING, TINTED (Includes 3
N/A 58052-98 Items 2, 3, 4,5, 7 & 8) (See Note 2) 1 191080U

* NOT SHOWN

** SPECIAL ORDER

NOTE:

1. Item 4 used only with vehicles with horizontal cross bars. Placed between windshield and cross bars

to reduce excessive noise.

2. Items cannot be shipped UPS. Must ship via freight or local pickup.

6-11



WINDSHIELD WIPER - SCOUT

evtechnicalservices.com

(%)
4=
=
©
o
=
w
O
—
o
&)
-
©
Q.
~
9
o]
€
=
o
Q

10A FUSE TR
P/N 74596-02 \ 2| WHT
3 BLK

|
12V POS U
Vg =

3
12V NEG

144.00

6-12



WINDSHIELD WIPER - SCOUT Cont.

ITEM CPC PIN DESCRIPTION QTY SEATS P/N
1 57974-02 | WIPER BAR 1 307119
2 84118-96 MOTOR WIPER WIRING HARNESS 1 464578
3 7735-B CROWN NUT, 3/8-16 (SUPPLIED WITH ITEM 9) 1 719891
4 5712 WIPER SPACER 1 508993
5 84117-92A | MOTOR MOUNTING BRACKET 1 510271
6 89470-74 | WASHER, NEOPRENE 2 709003
7* 84168-01 | WIPER ARM 1 709268
8* 84169-01 18" WIPER BLADE 1 709269
9 84111-92 | WIPER MOTOR 1 709592

10* 10043 CABLE TIES 11 %" 9 719504
11 11409 RUBBER GROMMET 1 719520
12 7748-B NUT, HEX, BLK 2 719896
13 11446 RUBBER GROMMET 2 719529
14 2665 SCREW, 10-24X5/8” PH 1 719584
15 2818 SCREW, 5/16-18X1 %" 4 719589
16 3775 SCREW, 3/8-16X2" HC 1 719634
17 6000-B WASHER, FLAT 5/16” 6 719771
18 6416 WASHER, FLAT 3/8” 2 719796
19 7041-B LOCK WASHER 5/16” 4 719838
20 7220 LOCK WASHER, ITEM # 10 EXTERNAL TOOTH 1 719851
21 7624 NYLOCK NUT 10-24 1 719870
22 11416 3/8X7/8 GROMMET 1 719522
23 N/A BRACKET (SUPPLIED WITH ITEM 7) 1 N/A
N/A 84167-01 KIT, WINDSHIELD WIPER 1 190809V
* NOT SHOWN

6-13

Columbia / ParCar OEM Parts
evtechnicalservices.com

g
B



RAINDRAIN SUNTOP, BENCH - SCOUT

WOD'SAVIAIDS|PIIUYIDBJAD

syed INJO Jedled / eiquinjo) 4

S32IAH3S TVIINKIIL

FLOOR

6-14



RAINDRAIN SUNTOP, BENCH - SCOUT Cont.

ITEM | CPCPIN DESCRIPTION QTY | SEATS PIN
1 84154-98 | RAINDRAIN SUNTOP SHELL BIRCH 1 464611
2 89406-98 | FRONT SUNTOP SUPPORT 2 510333
3 89537-96 | SUNTOP TUBE BRACKET 2 510318
4 3991 SCREW 5/16-18 X 7/8” HEX 4 719643
5 6000-B WASHER, ¥ W, PLAIN 8 719771
6 7739 LOCKNUT. 5/16-18 NYLOK 4 719892
7 4720-B SCREW, 3/8-16 X 3/4” BLACK 2 719696
8 7778 LOCKNUT. 3/8-16 NYLOK 2 719902
9 3454-BS SCREW, ¥%2-20 X 1 % HEX 8 719623
10 6703-B WASHER, ¥ N-PLAIN 12 719811
11 6257-W WASHER. ¥ FENDER 8 719787
12 7742 LOCKNUT, %-20, 3 WAY CROWN 8 719894
13 2667 SCREW 5/16-18X2 HHC 4 719585
14 7739 NUT 5/16-18 NYLOCK 4 719892
15 5713 SPACER, .3/8 ID X 27/32 LONG 2 510322

16* 89403-96 | REAR SUNTOP TUBE SUPPORT (RH) 1 510331

17 89400-96 | REAR SUNTOP TUBE SUPPORT (LH) 1 510332

18 11433 PLUG FINISH, 7/8” 4 719526

19 6346 WASHER, NYLON 4 719791

20 89470-74 | WASHER, RUBBER 8 709003
*NOT SHOWN

6-15

Columbia / ParCar OEM Parts
evtechnicalservices.com

g
B



RAINDRAIN SUNTOP, BUCKET - SCOUT

7 Columbia / ParCar OEM Parts
evtechnicalservices.com

6-16



RAINDRAIN SUNTOP, BUCKET - SCOUT Cont.

ITEM | CPCPIN DESCRIPTION QTY | SEATSPIN
1 84154-98 | RAINDRAIN SUNTOP SHELL BIRCH 1 464611
1A 89002-99 | RAINDRAIN SUNTOP SHELL BRIGHT 1 464764
2 89406-98 | FRONT SUNTOP SUPPORT 2 510333
3 89537-96 | SUNTOP TUBE BRACKET 2 510318
4 3991 SCREW 5/16-18 X 7/8” HEX 8 719643
5 6000-B WASHER, ¥4 W, PLAIN 4 719771
6 7739 LOCKNUT. 5/16-18 NYLOK 8 719892
7 4720-B SCREW, 3/8-16 X 3/4” BLACK 2 719696
8 7778 LOCKNUT. 3/8-16 NYLOK 2 719902
9 3454-BS | SCREW, ¥-20 X 1 % HEX 8 719623
10 6703-B WASHER, ¥4 N-PLAIN 8 719811
11 6257-W | WASHER. ¥: FENDER 8 719787
12 7742 LOCKNUT, ¥-20, 3 WAY CROWN 8 719894
13* 89403-96 | REAR SUNTOP BRACKET (RH) 1 467519
14 89400-96 | REAR SUNTOP BRACKET (LH) 1 467518
15 11433 PLUG FINISH, 7/8” 2 719526
16 11432 PLUG FINISH, 3/4 2 719525
17 89470-74 | WASHER, RUBBER 8 709003
18 6346 WASHER, NYLON 4 719791
19* | 52330-86 | BUMPER, BLACK (See Note) 2 719738
20 6702-B WASHER, 5/16 8 719810
N/A | 89551-07 | KIT, UTILITRUCK BIRCH, RAINDRAIN BUCKET 1 191443U
* NOT SHOWN

Note: Place on rear support tubes to prevent contact with vehicle body.

6-17

Columbia / ParCar OEM Parts
evtechnicalservices.com

g
B



80” SUNTOP, BENCH - SCOUT

WO SIIIAIIS|RIIUYIDJAD

syed INJO Jedled / eiquinjo) 4

SEATBACK FRAME

S3DIAH3S TWIINKIIL

6-18



80” SUNTOP, BENCH - SCOUT Cont.

ITEM | CPCPIN DESCRIPTION QTY | SEATS P/N
1 89546-98 | 80" SUNTOP SHELL BIRCH 1 464961

2 89406-98 | FRONT SUNTOP SUPPORT 2 510333

3 89537-96 | SUNTOP TUBE BRACKET 2 510318
4 3991 SCREW 5/16-18 X 7/8” HEX 4 719643
5 6000-B WASHER, ¥ W, PLAIN 12 719771

6 7739 LOCKNUT. 5/16-18 NYLOK 4 719892

7 4720-B SCREW, 3/8-16 X 3/4” BLACK 2 719696

8 7778 LOCKNUT. 3/8-16 NYLOK 2 719902
9 3768 SCREW, %-20 X 2 1/2 HHC 8 719631
10 6703-B WASHER, ¥ N-PLAIN 40 719811
11 5713 SPACER, .3/8 ID X 27/32 LONG 2 510322
12 7692 NUT, 1/4-20 NYLOCK 20 719882
13 6346 WASHER, NYLON 4 719791
14 11433 PLUG FINISH, 7/8” 4 719526
15* 89621-10 | REAR SUNTOP TUBE SUPPORT (RH) 1 467520
16 89622-10 | REAR SUNTOP TUBE SUPPORT (LH) 1 467521
17 2667 SCREW 5/16-18X2 4 719585
18 7739 NUT 5/15-18 NYLOCK 8 719892

*NOT SHOWN

6-19

Columbia / ParCar OEM Parts
evtechnicalservices.com

g
B



80” SUNTOP, BUCKET - SCOUT

7 Columbia / ParCar OEM Parts
evtechnicalservices.com

6-20



80” SUNTOP, BUCKET - SCOUT Cont.

ITEM CPC P/N DESCRIPTION QTY | SEATS P/N
1 89546-98 | 80” SUNTOP SHELL BIRCH 1 464961
1A 89546-98W | 80" SUNTOP SHELL BRIGHT 1 467045
2 89406-98 FRONT SUNTOP SUPPORT 2 510333

3 89537-96 | SUNTOP TUBE BRACKET 2 510318
4 3991 SCREW 5/16-18 X 7/8” HEX 8 719643
5 6000-B WASHER, ¥4 W, PLAIN 4 719771

6 7739 LOCKNUT. 5/16-18 NYLOK 8 719892

7 4720-B SCREW, 3/8-16 X 3/4” BLACK 2 719696

8 7778 LOCKNUT. 3/8-16 NYLOK 2 719902
9 2872-W SCREW, 1/4-20X1 1/2 HHC G5 32 719593
10 6703-B WASHER, ¥4 N-PLAIN 8 719811
11 7692 NUT, 1/4-20 NYLOCK 16 719882
12* 89403-96 REAR SUNTOP BRACKET (RH) 1 467519
13 89400-96 REAR SUNTOP BRACKET (LH) 1 467518
14 11433 PLUG FINISH, 7/8” 2 719526
15 11432 PLUG FINISH, 3/4 2 719525
16 6346 WASHER, NYLON 4 719791
17> 52330-86 | BUMPER, BLACK (See Note) 2 719738
18 6702-B WASHER, 5/16 8 719810
19 89463-96 SUPPORT PLATE 4 509212
N/A 89555-07 | KIT, UTILITRUCK BIRCH, 80" BUCKET 1 191445U
N/A 89556-07 | KIT, UTILITRUCK BRIGHT, 80" BUCKET 1 191446U

*NOT SHOWN
Note: Place on rear support tubes to prevent contact with vehicle body.
SUNTOP HANDLE, PAIR - SCOUT

ITEM CPC P/N DESCRIPTION QTY | SEATS P/N
1 89399-00 | SUNTOP HANDLE, PAIR 1 191087U

6-21

Columbia / ParCar OEM Parts
evtechnicalservices.com

g
B



FRONT RACK - SCOUT

ITEM | CPCP/N DESCRIPTION QTY SEATS P/N
1 *x FRONT RACK 307583
2 4086 SCREW 5/16-18X3 HHCS 719654
3* 6702-B WASHER 5/16 719810
4* 7739 NUT 5/16-18 NYLOCK 719892

N/A 85021-03 | KIT, FRONT RACK (Contains above items) 190984U

RINININ|(F

7 Columbia / ParCar OEM Parts
evtechnicalservices.com

*NOT SHOWN
* SPECIAL ORDER

NOTE: Requires front wraparound bumper P/N 44922-97

6-22



REAR FACING SEAT & FOOTREST - SCOUT

WO0>'SAIAIBS|DIIUYIIAD ¢
syed INJO Jedled / eiquinjo) 4

6-23



REAR FACING SEAT & FOOTREST - SCOUT (Cont.)

ITEM | CPCPIN DESCRIPTION QTY SEATS PIN
1 91534-91a | FOOTREST 1 302680
2 52640-96 | HANDRAIL 1 308292EP
3 51505-07 | CARGO SEAT 1 308294EP
4 47105-91 | CLAMP 4 510186
5 89470-74 | WASHER, .34X1.25X.09 NEOPRENE 4 709003
6 51509-07 | TAB 2 511664
7 3860-B | SCREW, 1.4-20X2 1/2 HHC 4 719637
8 5294896 | COVER, SEAT BACK 2 709025
9 52970-96 | COVER, FOOTREST 1 709584
10 11433 CAPLUG 4 719526
11 2001-BS | SCREW, 1/4-20X2 PCH 6 719541
12 2667 SCREW, 5/16-18X2 HHC 2 719585
13 8200 FASTENER 4 719926
14 3787-B SCREW, 1/4-20X3/4 HHC 4 719636
15 4721 SCREW, 3/8-16X4 HHC 8 719697
16 5400-BS | SCREW, 5/16-18X1 CARR 3 719744
17 7739 NUT, 5/16-18 NYLOCK 7 719892
18 6257-W | WASHER, .28X1.375X.05 4 719787 .
19 6702-B | WASHER, 5/16 BLK 9 719810 E g
20 6703-B | WASHER 1/4 BLK 2 719811 S v
21 7036-B WASHER, LOCK 1/4 4 719834 EJ) ;
22 7041-B WASHER, 5/16 SPRING LOCK 2 719838 &:“ §
23 7686 NUT, 1/4-20 NYLOCK 4 719879 o _8
24 7512 NUT 3/8-16 SERRATED 8 719860 E _E
N/A 91529-91B KIT, REAR FACING SEAT & FOOTREST 1 191054U -g 8
s 3%
NOTE: S °

1. Cushions shown for reference only.

2. Vehicle must have inner rear springs installed (CPC P/N 54570-93).

g
B

6-24



CARGO REAR FACING SEAT- SCOUT

7 Columbia / ParCar OEM Parts
evtechnicalservices.com

ADJUST SO TAB
STICKS OUT 1/4”
PAST HANDRAIL

6-25



CARGO REAR FACING SEAT - SCOUT (Cont.)

WO SAVIAIBS|RIIUYIDJAD

SHed N0 JedJted / eiquinjo) 4

S32IAH3S TVIINKIIL

6-26



CARGO REAR FACING SEAT - SCOUT (Cont.)

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 91534-91a FOOTREST 1 302680
2 84927-07 HANDRAIL 1 308291EP
3 52927-07 FOLDING DECK 1 308293EP
4 51505-07 CARGO SEAT FRAME 1 308294EP
5 52918-07 CARGO SEAT HINGE 2 308737PL
6 47105-91 CLAMP 4 510186
7 89470-74 WASHER, .34X1.25X.09 NEOPRENE 4 709003
8 52948-96 COVER, SEAT BACK 2 709025
9 52970-96 COVER, FOOTREST 1 709584
10 11433 CAPLUG 9 719526
11 2001-BS SCREW, 1/4-20X2 PCH 6 719541
12 3454-BS SCREW, 1/4-20X1 3/4 HHC 12 719623
13 3860-B SCREW, 1/4-20X2 1/2 HHC 4 719637
14 4721 SCREW, 3/8-16X4 HHC 8 719697
15 52330-86 BUMPER, BLACK 3-5 719738
16 5400-BS SCREW, 5/16-18X1 CARR 3 719744
17 6257-W WASHER, .28X1.375X.05 4 719787
18 6702-B WASHER, 5/16 BLK 7 719810 A
19 6703-B WASHER 1/4 BLK 22 719811 E g
20 7512 NUT 3/8-16 SERRATED 8 719860 S 3
21 7686 NUT, 1/4-20 NYLOCK 12 719879 o 3
22 7739 NUT, 5/16-18 NYLOCK 7 719892 &E §
23 8200 FASTENER 4 719926 = _3
N/A 52958-07 KIT, P4/SM2 CARGO REAR FACING SEAT 1 191405U E _E
=
NOTE: 5%
1. Cushions shown for reference only. 8 ¢

2. Vehicle must have inner rear springs installed (CPC P/N 54570-93).

g
B

6-27



SEAT BELTS/ REAR FACING SEATS - SCOUT

10

INSTALL BUCKLES,
DRIVER'S SIDE SHOWN

? Columbia / ParCar OEM Parts
evtechnicalservices.com

g
-4
g
£
g
=

PUSH HINGES UP

\ @

INSTALL CENTER HINGES

6-28



SEAT BELTS/REAR FACING SEATS - SCOUT Cont.

INSTALL RETRACTORS, DRIVER'S SIDE SHOWN

(%]

EE
£ 9
EU‘!
(-
(O
|
S
2 .8
a 3
- a2
o B
=
£

s 3%
o @
(]

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 75508-99 SEATBELT BRACKET 1 306478
2 5845 SPACER 2 510324
3 75509-99 HINGE 2 709037
4 2828-W SCREW, 3/8-16X3 HHC 2 719591
5 3775 SCREW, 3/8-16X2 HHC 2 719634 g
6 4256 SCREW, 7/16-20X1 1/2 HHC 1 719665 g
7 4713-W SCREW, 3/8-16X3/4 HHC 2 719693 !
8 6000-B WASHER, 5/16 6 719771
9 6416 WASHER, 3/8 2 719796
10 7755 NUT, 3/8-16 FLANGE, LOCK 4 719899
11 7778 NUT, 3/8-16 NYLOCK 4 719902
12 7825 NUT, 7/16-20 NYLOCK 1 719908
13 75504-09 SEAT BELT 48” 2 741359
14 75502-09 SEAT BELT, BUCKLE 2 741361

6-29



CAB DOME LIGHT - SCOUT

r | ~
|| 1
l / °
Q
]
] { ‘
, |
.
2 ]
|~
FUSE HOLDER i BATIERY 1::;;:]:&.; TosPiE | A A
10A FUSE 2 SPLICE T0 DOME LIGHT POS WHITE |16
PN 74596-02 3 DOME LIGHTNEG TO BATIERY NEG BLACK| 16
~BUTT SPLICE
DOME LIGHT POS
BATTERY 12V POS - 3.00
®\@= 2
@\@: ) ::I/@ 55
BATTERY 12V NEG DOME LIGHT NEG a 8
1.00 —-——| ‘————100 = 9
12.00 . w9
==
99.00 8 3
e B
~ E
ITEM | CPC P/N DESCRIPTION QTY | SEATS P/N g -s
1 84147-92 | DOME LIGHT 1 709920 g -g
2 51150-11 | MOUNTING PLATE 1 510315 8 @
3 * HARNESS 1 464605
4** 10008 CABLE TIE 5 3/4 4 719501 y
5% | 10020 | CABLETIE 4 719503
6** 10043 CABLE TIE 11 3/4 2 719504 g
7** 11409 GROMMET RUBBER 1 719520
8** 2616 SCREW #8-32X1 PFH 4 719574
Qx* 2685-W SCREW 10-24X5/8 HWH TRD ROL 2 719586
10** 3716 WASHER #10 2 719812
11** 7609-W | NUT 8-32 NYLOCK 4 719868
12** 7624 NUT 10-24 NYLOCK 2 719870
13** 9906 TERMINAL 16/14 INS, 1/4 MALE TAB 2 719973

* SPECIAL ORDER

*NOT SHOWN

6-30



CAB FAN - SCOUT

LS

- -

’ ; a_\_\\;\%

|

CIRCUIT WIRE | WIRE |
BUTT SPLICE NO. DESCRIPTION COLOR| GAGE

FUSEHOLDER 1 BATIERY 12V POS / FUSE TO SPLICE NA_ | NA

10A FUSE 3 SPLICE TO FAN POS WHT | 16

P/N 74596-02 3 FAN NEG TO BATIERY 1V NEG BLK | 16

BATTERY 12V POS 3.00
(1) @K /@ FAN POS (RED)
(C I

) :I'Zl/@ FAN NEG (BLACK)
BATTERY 12V NEG 1.00«L—-
1.00

g e
o v
= £

12.00 Lf): 9,
144.00 & —8
~ ‘¢

ITEM | CPC PIN DESCRIPTION QTY | SEATSPIN 2 £

1 * FAN WIRE HARNESS 1 467432 E g
2 * FAN 1 467433 2 ¢
3 2646 | SCREW 6-32X5/8 PHM 4 719581 \
4 6717 | WASHER #6 4 719813 J
5+ | 7592 | NUT 6-32 NYLOCK 4 719866 :
6% | 10020 | CABLE TIE 3 719503
7+ | 10043 | CABLE TIE 11 3/4” 3 719504

* SPECIAL ORDER

**NOT SHOWN

6-31



HEATER - SCOUT

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 65199-11 HEATER 48V 1 467801
2 **69936-15 | HEATER HARNESS ASSEMBLY 48V 1 467803
3 57974-02 WINDSHIELD WIPER BAR 1 307119
4 51150-11 DOME LIGHT MOUNT 1 510315
5 29284-04 MOLDING, BLACK 5.50” 1 719355
6* 10043 CABLE, TIE 6 719504
7 2653-B SCREW, #10X3/4 HWH, TEK 2 719583
8 **57111-11 | SCREW, 5/16-18X1 1/2 2 781924
9 3454-BS SCREW, 1/4-20X1 3/4, HHCS, G5 1 719623
10 6000-B WASHER, 5/16 USS, STD 2 719771
11 **52329-85 | WASHER, .375X1.5X.5 F/W, NYLON 2 719737
12 6703-B WASHER, 1/4 F/\W, SAE, STL 2 719811
13 **7041-8 WASHER, 5/16, REG-SPRG, LOCK 2 719838
14 7686 NUT, 1/4-20 NYLOCK 1 719879
*NOT SHOWN **TEMS NOT USED WITH VEHICLES HAVING WINDSHIELD WIPERS
NOTE:

1. If the toggle switch is in the Fan/Heat position and no heat is occurring, a circuit reset may be needed. On a
heater side panel is a 3/8” hole. Inside is a circuit reset tab. Using a non-conductive device push the tab to reset
the circuit.

2. This heater/harness is not interchangeable with heater/harness installed on vehicles prior to 8/10/2010. Connect
black wire to 48V negative and red wire to 48V positive.

3. If previous heater had a three (3) wire harness, a new two (2) wire harness (Item 2) is required.

I PIN MOLEX PLUG

Columbia / ParCar OEM Parts
evtechnicalservices.com

g
B

0w, FUSE

8

45 HEG 48V POS
BLACK WIRE

6-32



POLY CARGO DUMP BOX- SCOUT
NOTE: Colors shown for contrast purposes only.

WOD'SAVIAIDS|PIIUYIDBJAD

syed INJO Jedled / eiquinjo) 4

S3DIAH3S TWIINKIIL

FLUSH TO EDGE
]

\

CENTER LEFT TO RIGHT

6-33



POLY CARGO DUMP BOX- SCOUT (Cont.)

? Columbia / ParCar OEM Parts
evtechnicalservices.com

g
-4
g
£
g
=

6-34



POLY CARGO DUMP BOX- SCOUT (Cont.)

WOD'SAVIAIDS|PIIUYIDBJAD

SHed INJ0 Jedled / elquinjo) 4

S3DIAH3S TWIINHIIL

6-35



POLY CARGO DUMP BOX- SCOUT (Cont.)

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 52404-07 FRAME 1 308790
2 52402-07 LATCH BAR 1 308791
3 52403-07 LATCH HANDLE 1 308792
4 52406-07 PROP ROD 1 308804
5 52052-07 SUPPORT BRACKET 1 511755
6 52051-07 LATCH BRACKET — TAILGATE 2 511756
7 52054-07 HINGE PIN — TAILGATE 1 511757
8 52055-07 PIVOT ROD 2 511766
9 52409-07 PIVOT PLATE - PROD ROD 1 511781
10 560 PIN 1/8X1 1/4 COTTER 4 707337
11 11402 BOOT, RUBBER BUMPER 1 709011
12 805 LANYARD 2 709767
13 2653-B SCREW, #10X3/4 HHCS, G5 2 719583
14 3454-BS SCREW 1/4-20X1 3/4 HHCS G5 19 719623
15 3650 SCREW 1/4-20X3 HHCS G5 1 719627
16 3991 SCREW 5/16-18X7/8 HHC G5 4 719643
17 4720-B SCREW, 3/8-16X1 3/4 HHCS G5 2 719696
18 6010 WASHER FLT STL .513X1.09X.125 5 719774
19 6703-B WASHER 1/4 40 719811
20 6912-B WASHER #8 PLAIN 2 719817
21 7041-B WASHER, 5/16 LOCK 4 719838
22 7512 NUT 3/8-16 SERR FLANGE GR A 2 719860
23 7685 NUT 1/2-13 NYLOCK 1 719878
24 7686 NUT 1/4-20 NYLOCK GR A 20 719879
25 799 PIN, 5/16X2 2 719918
26 8206 KNURLED INSERT 5/16-18 4 719929
27 50265-07 CARGO BOX W/TAILGATE 1 759837
28 11801 SPRING .734X2.63X.105 2 759838
29 781046PS SCREW 1/2-13X3 1/4 HHCS G2 1 781046
30 54570-93 REAR INNER COMPRESSION SPRINGS 2 709190

N/A* 89110-07 KIT, POLY CARGO DUMP BOX 1 191451U

6-36

Columbia / ParCar OEM Parts

evtechnicalservices.com




COLUMBIAS.

Columbia ParCar Corp.

1115 Commercial Avenue * Reedsburg, WI 53959
Phone: (608) 524-8888 + (800) 222-4653 « Web: www.parcar.com

7 Columbia / ParCar OEM Parts
evtechnicalservices.com






